DID YOU

KM RIMWAFD numbers fro
r‘l I‘é '\}' WW & oursearch box and it will find the part you are looking for

CartPros

mi

directs you to the right part

using the part
from this manual. Enter the part nugmbe_r iiJr‘:(o an;::““ ﬁ-— httpS://CartPrOS.Com

28736-G01

EZG0)

A Textron Company

&

SERVICE PARTS MANUAL

ELECTRIC & PRECISION DRIVE SYSTEM™
PERSONNEL CARRIERS AND
5 PASSENGER GOLF CAR

STARTING MODEL YEAR: 2002
REVISED: 1/2003

ZACARTPROS



DID YOU CartPros directs you to the right part using the part

k | | numbers from IS manual nter e part number into GHST“RTED
KNOW? [urbers from thi I Enter the part number int ——3 https:/CartPros.com/f.html

aur search box and it will find the part you are looking for. HERE

SERVICE PARTS MANUAL

ELECTRIC AND

PRECISION DRIVE SYSTEM™
PERSONNEL CARRIERS AND
5 PASSENGER GOLF CAR

VEHICLES

SHUTTLE™ 4
SHUTTLE™ 6
TES

TE5 PDS

Textron Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

Textron Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in
this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual L CARTPROS
070 :



DID YOU CartPros directs you to the right part using the part

K P‘A {) ;j.‘j"j numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE

NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual FLCARTPROS
oY0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

TABLE OF CONTENTS

§SECTION Page No.

HOW TO USE THE SERVICE PARTS MANUAL . . ...t ttt ittt e et e v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt t ettt e e ettt e e et i vii
ACCELERATO R ..ottt ettt e e e e e e A-1
BATTERY CHARGER (PORTABLE). . ..ottt ittt et ettt e ettt et et B-1
BATTERY CHARGER (ON BOARD) . . . .ttt ettt et ettt et ettt e et e B-3
BRAKES - HYDRAULIC ...ttt ittt et e e e e e e e e e C-1
BODY . o ot D-1
DIRECTION SELECTOR . . .ttt ettt et e ettt e et e e e e e e e e E-1
ELECTRICAL SYSTEM. ..ottt ettt et e ettt e ettt e ettt e e F-1
ELECTRONIC SPEED CONTROL . .ottt t ettt ettt ettt e e e e e e e i G-1
ELECTRONIC SPEED CONTROL - PDS . ..ottt t ettt et et et G-3
FRONT SUSPENSION/STEERING. . . . oottt e et ettt ettt e et et e e et H-1
ELECTRIC MOTOR. . .\ttt ittt et ettt e et e e e et e e et e et J-1
REAR AXLE - HYDRAULIC . . . .ottt ittt et ettt e e e e e e et e K-1
REAR SUSPENSION . ...ttt ettt ettt e e et e e e e e e L-1
SEATING . ettt it et e e M-1
WEATHER PROTECTION ..ottt ettt ettt e e e e et e e ettt e e e e N-1
WHEELS AND TIRES . . ..\ttt ettt ettt et e ettt e e e e e e e e e e e e e P-1
SPECIALTY PRODUCTS ..ottt ettt et e ettt e e e e et e ettt APPENDIX A-1
OPTIONS/ACCESSORIES . .. oottt ettt ettt e e e et e e e APPENDIX B-1

Service Parts Manual L CARTPROS
00 '



DID YOU CartPros directs you to the right part using the part

Kr‘JGVJj numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

TABLE OF CONTENTS

Notes:

Page iv Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
¢ HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual L CARTPROS
00 '



DID YOU CartPros directs you to the right part using the part
i’( "‘é ‘r); AJ* numbers from this manual. Enter the part number into GET STARTED
A LY A |

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

Title Title

S

S

.
S Sy
e N
e WN\\MMW
A —
-

Left hand illustration page . )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

¢ Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual .;3« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
N O w-, numbers from this manual. Enter the part number into GET STARTED ﬁ, https://CartPrOS_Com/f_html
K & oursearch box and it will find the part you are looking for. HERE

ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual L CARTPROS
070



DID YOU CartPros directs you to the right part using the part

K N Ow-’ numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

HOW TO USE THE SERVICE PARTS MANUAL

Page viii Service Parts Manual ﬂ CARTPROS
0¥0



CartPros directs you to the right part using the part
R numbers from this manual. Enter the part number into GET STARTED ﬁ. https://CartPrOS.Com/f.html
KNOW? our search box and it will find the part you are looking for. HERE

Service Parts Manual %CARTPROS



DID YOU CartPros directs you to the right part using the part

B LA numbers from this manual. Enter the part number into GET STARTED .
KNOW? bers from th I. Enter the part number int e —> https://CartPros.com/f.html

our search box and it will find the part you are looking for.

ACCELERATOR

N

1 - Includes Items 3 - 19, 21, 23, 26 - 43
2 - Includes ltems 3 - 17, 20, 21, 24 - 43
31 - Includes ltems 32 - 35
33 - Includes ltems 34, 35

To Harness
from
Direction
Selector

Page A-1 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

ACCELERATOR

N

To Harness
from
Direction
Selector

Service Parts Manual L CARTPROS
070



DID YOU

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

ACCELERATOR

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 73333-G08 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 19, 21, 23, 26 - 43)................ 1
2 73333-G07 PEDAL BOX ASSEMBLY, PDS MODEL ONLY

(INCLUDES ITEMS 3 - 17,20, 21,24 - 43) ...cccieee e eieeee e ecieee e eieeee s serae e 1
3 25853-G01 PEDAL BOX AND COVER (SEAL AND BEARING).......ccccccevriirrenirccinennnnne 1
4 25854-G01 INDUCTIVE THROTTLE SENSOR ......ooiieieceereei e e ee e s 1
5 00983-G01 SELF THREADING NUT, 3/16" .....eeiiiieiieiieeciite s sieeee e s sen e s 2
6
7 25857-G01 PLUNGER SLEEVE........cooiie ettt et ssae s see e s n 1
8 28443-G01 L T 1T 1
9 28444-G01 PLUNGER CAM......eiiiii ittt siee e e sesae s e e s s e a e s ssneaaenan 1
10
11 73332-G01 ACCELERATOR ROD .....outiiiiieccteer et ee e e s aee s seeseren e s svee s ssneesnssne e s snnas 1
12 00532-G4 LOCK NUT, 5/16 - 24 ..ottt e st e ssvn s s e e e s s 1
13 10385-G4 YOKE (ADJUSTABLE) ...ttt ettt 1
14 17677-G2 SPRING RETAINER, 3/8" ...ttt 1
15 73046-G01 COMPRESSION SPRING ......oocoii et rctee e ssceee e sre s s s e e ee e s s 1
16 17979-G1 ACCELERATOR ROD BUSHING.........cccorirrceeeerecrceeeereee s ssee s e esseee s 1
17 17677-G1 SPRING RETAINER, 1/2" ...ttt s 1
18
19 25861-G01 MICRO SWITCH..... .ottt et e s s an 1
20 25861-G02 MICRO SWITCH (PDS MODEL ONLY ) ..ccoiiciieirerccereerressee s seeeseeeessaeeens 1
21 01050-G01 SCREW, #4 - 20 X 5/8" LG ..oviiiiiiiiieiissiettescsete s ee s n e s sen e s 2
22
23 25879-G07 WIRING HARNESS (PEDAL BOX ASSEMBLY) ....ccocovieier e 1
24 25879-G06 WIRING HARNESS (PEDAL BOX ASSEMBLY) (PDS MODEL ONLY)....... 1
25
26 00684-G6 SCREW, #8 - 32 X 3/4" LG ..oveiiiiiiieiee ettt ee e s 4
27
28 70116-G01 ACCELERATOR PEDAL BRACKET......cccceiereeeeee vt e ereee s sees e e e e 1
29 01051-G01 SCREW, #8 - 168 X 1/2" LG .ueriiiiiciiiee s eiiette st ee e s 4

Page A-3 Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ACCELERATOR
N

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

30
31 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 32 - 35)............. 1
32 * ACCELERATOR PEDAL ...ttt eee e 1
33 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 34, 35)............. 1
34 27512-G01 ACCELERATOR PEDAL PAD ..ottt 1
35 15766-G1 OVAL RIVET 3/16" X 7/18" LG oot 6
36
37 17838-G1 =T8S o 11N 3
38 74432-G01 PEDAL PIVOT PIN ..ottt st see e nmee e e ee e 1
39 12064-G6 PUSHNUT, 9/32" LD .. ettt st see e anee e e ee e 1
40
41 10386-G3 CLEVIS PIN, 5/16" X 13/168" LG ...eeceeiereee et 1
42 17255-G1 TEFLON WASHER, 5/168" ... ittt et 1
43 10387-G3 COTTER PIN, 3/32" X 3/4" LG ittt 1
44
45 00715-G2 BOLT, 5/16 - 18 X 13/18" LG ...ooeeeee et vte e reesrtee s svee s st e s st e e e s e 4
46 70135-G01 PEDAL PIVOT COVER ...ttt e 1

Service Parts Manual L CARTPROS
0v0 '



CartPros directs you to the right part using the part
:{?.I?lil A '-; numbers from this manual. Enter the part number into Gn:::gﬁb ﬁ— httpS /ICartPros.com/f.html

our search box and it will find the part you are looking for.

BATTERY CHARGER (PORTABLE)

N

QCQQ =
QQQQ = o
[ |- =
S ° — ©
|- o
S = e
| o ]
0 =SS 0 = °
SRS —
S8 o 0
Yot e s
S[E=S o\QJ° R
SISISIS
0

Page B-1 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BATTERY CHARGER (PORTABLE)

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28435-G03 48V LESTER BATTERY CHARGER ......cocoiiirererrecerere e 1
2 28435-G01 48V LESTER BATTERY CHARGER WITH SWITCHABLE INPUT .......ccceceeee. 1
3 28435-G05 48V LESTER BATTERY CHARGER CE APPROVED........cccccoriiiinceeceneee 1

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros. m/f.html
r( r‘é {) ?\’ ? our search box and it will find the part you are looking for. HERE P 0s.co /

BATTERY CHARGER (ON BOARD)

N

Page B-3 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BATTERY CHARGER (ON BOARD)

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28435-G07 48V LESTER BATTERY CHARGER ......cocoiiirererrecerere e 1
2
3 73173-G01 CHARGER RECEPTACLE COVER PLATE.......ccooi e 1
4 14601-G10 RIVET, 1/8" X 7/16" LG (ALUMINUM) .....ocovtrriirrecerr e 4
5
6 73371-G01 COVER ... et sre e e n e s e r e e 1
7 00740-G4 SCREW, #10 - 32 X 1/2" LGi..eereereeer et e e se e e 4
8 00565-G5 LOCK WASHER, #10 ..ot 4
9
10 73368-G01 CORD REEL ...ttt e 1
11 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ecviireriee et s 2
12 11027-G1 LOCK NUT, 5/16 - 18 .. e e 2
13
14 11027-G2 LOCK NUT, 1/4 - 20 ..ottt st s 4

For charger service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

Always provide the following information when requesting information
or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

Service Parts Manual L CARTPROS
0v0 '



—> https://CartPros.com/f.html

GET STARTED
HERE

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

W?

DID YOU
KNO

BRAKES - HYDRAULIC

./,u ‘\.\\\\‘\\ /
L § =

i

8|xy Jesy

m\ 99
n_wT 9

///
S~

4_

(sub1 ynm) m/

YY (sb1 1noyum)
ey

OF - 8€ SwWa)| sepnjou - /&

GE - €6 SWa)| sapnjou| - gg

61 - L1 SWa)| sapnjou| - 9|
¥ - g sway sepnou| - |

(o)

2% CARTPROS

©

Service Parts Manual

Page C-1



DID YOU CartPros directs you to the right part using the part

B LA numbers from this manual. Enter the part number into GET STARTED .
KNOW? bers from th I. Enter the part number int —> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
BRAKES - HYDRAULIC

N

o
o
A\ E
Q@
© <

o ~a

<«
] =4

\ \ 8

\ 2

\@%&%

Front of VVehicle
73 - Includes ltems 74 - 76
87 - Includes ltems 88 - 92

69 - Includes Iltems 71 - 92
70 - Includes ltems 71 - 92

Service Parts Manual L CARTPROS
070 '



DID YOU

N

CartPros directs you to the right part using the part
*$ numbers from this manual. Enter the part number into

K, r‘a 0 VJ # oursearch box and it will find the part you are looking for.

BRAKES - HYDRAULIC

GETSTARTED _5,_  https://CartPros.com/f.html

HERE

109 - Includes ltems 110- 116

= &

Page C-3

Service Parts Manual

ZLCARTPROS



DID YOU

K r.‘! (} WA .-j numbers from this manual. Enter the part number into

N

CartPros directs you to the right part using the part GET STARTED

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BRAKES - HYDRAULIC

THE USE OF NON U.L. PARTS WILLC VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70886-G01 BRAKE PEDAL (INCLUDES ITEMS 2 - 4).....ooiiiiee e 1
2 70883-G01 [ L U 1
3 70257-G01 Y I U 1
4 16409-G1 OVAL RIVET, 1/8" X 15/32" LGi...uvveeerrieesereerceeesreee s veeeeneee s sseessseeesssee e s 6
5
6 70581-G01 FLANGED BUSHING ..ottt 2
7 70676-G01 TORSION SPRING .......ooiiiiiercceieeree st e eree st ssee e s ee s e sae s s ser s s seeessenessaseeeenns 1
8
9 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).......ccceeeererreene. 1
10 00643-G1 WASHER, 3/8" ... ettt e e e e e s e a e s e s e a e e e e nanneaas 1
11 11098-G5 LOCK NUT, 3/8 = 16 ...eeeeceeieceieecreeerceeeesereessvteee e s ssee e s sveessseee s svee s snnnesnsneessnnes 1
12
13 70113-GO1 ADJUSTABLE RUBBER BUMPER ........cociiiiieese et 1
14 11027-G1 LOCK NUT, B/16 - 18 ...eeieiiieciiiee e eeiiee et e s siee e e s sre e e ssae e e s sr e e e s ssraeeesnans 1
15
16 30295-G8 LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 17 - 19) ..eoroieiee e 1
17 30297-G8 THREADED ROD ..ottt eee et s s e s 1
18 10385-G4 CLEVIS YOKE ADJUSTABLE ..ottt 2
19 00544-G4 JAM NUT, 5/16 - 24ttt sttt et s ee e sse e e e e 2
20 10386-G3 CLEVIS PIN, 5/168" X 13/168" LG ..ueeeeeeeereeeee et 1
21 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..ooieieeeieese ettt seee e enee s eeeeeens 1
22
23 70415-G01 BRAKE BELLCRANK ...ttt s e s 1
24 70581-G01 FLANGED BUSHING ..ottt s s 2
25 70410-GO01 BELLCRANK SHAFT ...ttt e e see e nee e 1
26 12305-G1 RETAINING RING, 13/32" ID... oottt ettt 2
27 10386-G3 CLEVIS PIN, 5/168" X 13/168" LG ..ueeeeeeeereeeee et 1
28 10387-G3 COTTER PIN, 3/32" X 3/4" LG...eeiieeeeereeeee ettt sne e eee e 1
29
30

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BRAKES - HYDRAULIC
N

THE USE OF NON U.L. PARTS WILLC VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN).....ccooiiireee e AR
32 70643-G03 MASTER CYLINDER SERVICE KIT (INCLUDES ITEMS 33 - 35) ....ccccoveeeennne. 1
33 * MASTER CYLINDER........cooieee ettt ettt nnee e e ae e 1
34 32768-G1 10 1 SR 1
35 00675-G1 WASHER, 3/8" ... oottt e st e e s s e s e e s sae e s nee s s e e s enns 1
36
37 30298-G2 PUSH ROD ASSEMBLY (INCLUDES ITEMS 38 - 40)......cecoeroeeere e 1
38 30293-G2 PUSH ROD, 3 1/8" LGi..ueiitiierieee e see et see e e seesmee e eee e 1
39 21508-G1 CLEVIS YOKE ...ttt ettt ettt st e e e e 1
40 00544-G6 JAM NUT, B/8 = 24ttt ettt e st ae e e s st a e e e e snraae e e s nanes 1
41
42 26469-G01 TEE BRANCH (MALE) .....oiiiie ettt e 1
43 21503-G1 1] S U U AR
44 21510-G1 STOPLIGHT SWITCH (IF EQUIPPED WITH BRAKE LIGHTS) .....ccevcviiiiene. 1
45
46 00427-G4 BOLT, 3/8 - 18 X 1 1/2" LGicr e eceer ettt stee s svee s s e s s e e s e 2
47 00560-G1 WASHER, 3/8" ... ettt e e e e e s e a e s e s e a e e e e nanneaas 1
48 11098-G5 LOCK NUT, 3/8 = 168 c.ueeeieiieceeieeieeieseceie e e et e e seeee e see e e sne e e saee s e e e eeesneenes 2
49
50 01020-GO1 SCREW, 3/8 - 18 X 1" LG eiiiieeeiieeeceree e ettt st e e s se e seens 1
51 00566-G1 LOCK WASHER, 3/8" ... oo eeieeee ettt eee st e et ne e e e e e see e e see e e nee s 1
52
53 14443-G3 CLEVIS PIN, 5/16" X 1 " LG eee e eeeete e vt sreen s sseee s sneesser e s sveeessene s sneeeenns 1
54 10387-G3 COTTER PIN, 3/32" X 3/4" LG...eeiieeeeereeeee ettt sne e eee e 1
55
56 33724-G01 INVERTED FLARE FITTING ...ttt 1
57 21104-G11 BRAKE LINE WITH NUTS, 80" LG ....eeeie et 1
58 11845-G5 INSULATED CABLE CLAMP, 3/8" ......ooiieeeeieeieeree et et eee e s re e nes 1
59 00100-G6 SELF THREADING SCREW, #10 X 3/4" LG....cecoieieeeieeee et 1
60

Page C-5 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BRAKES - HYDRAULIC
N

THE USE OF NON U.L. PARTS WILLC VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

61 73266-G01 SPACER ...ttt e e e s e e e e ene s s neeeens 1
62 33534-G01 HYDRAULIC HOSE - 10 1/2" LG w.eie ettt 1
63 11456-G1 L I o 1] i O N | U 1
64 11098-G6 LOCK NUT, 5/16 - 18 ..ottt 1
65 21104-G9 BRAKE LINE WITH NUTS - 30" LG ..ottt e 1
66 21104-G6 BRAKE LINE WITH NUTS - 8" LGi....cie ettt e 1
67
68
69 33725-G02 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 71 - 92) .....ccccccceueee. 1
70 33725-G01 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 71 - 92) ........... 1
71 21086-G1 TORQUE SPIDER ......ooiiiiieriie et e reeesser e svee e s e e s sveeseraee s svee s ssneesnanee s snnes 1
72
73 70771-GO1 WHEEL CYLINDER REPAIR KIT (INCLUDES ITEMS 74 - 76) ......cccc....... 1
74 21087-G1 WHEEL CYLINDER PISTON ...t 2
75 21088-G1 HYDRAULIC CUP ... ettt 2
76 21089-G1 SEAL .ot s e e e nane s s e e e e 2
77
78 21094-G1 BLEEDER VALVE ...ttt st et e nnee e eee e 1
79 21095-G1 LOWER SPRING ......ooii ittt rte et ssee e e st s e e e e s e s en 1
80 21096-G1 SHOE HOLD DOWN ...ttt ee e 1
81 21097-G1 ADJUSTER ...ttt st see e nre e e e e e e ne s 1
82 21908-G1 DUST SHIELD ...ttt see e see e e nnee e eeenmean 1
83 70670-GO01 SPRING (YELLOW) ...ttt 1
84 70669-G01 SPRING (BLUE) ..ottt st 1
85 33726-G01 BRAKE SHOE........o ettt st e e et e nnee e e eeeenean 1
86
87 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 88 - 92) .......... 1
88 13460-G1 CURVED LEVER..... oo ittt 1
89 13463-G1 SPRING WASHER ... .ottt e 1
90 13462-G1 O I 1 | S 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BRAKES - HYDRAULIC
N

THE USE OF NON U.L. PARTS WILLC VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 13464-G1 CLEVIS PIN RETAINER......oo ittt e 1
92 22604-G1 STRAIGHT LEVER ..ottt e 2
93
94 13468-G1 O 0 ORS 2
95 21559-G1 WIPER SEAL ..ottt s s reee st ssae s e s s e s e sse e s nnne s saneeeenns 1
96 33662-G01 STUD, 5/16 - 24 X 1 5/8" LGi..eeiieieeieeeieeeeieee et sene e s sn e 4
97 21562-G1 NUT, 5/16 - 24 ...ttt e e e e e e saseaee e e s sanee 4
98
99 XXXXX-XX AXLE SHAFT (DRIVER SIDE) (SEE REAR AXLE SECTION FOR P/N)............ 1
100 | XXXXX-XX AXLE SHAFT (PASSENGER SIDE) (SEE REAR AXLE SECTION FOR P/N)..| 1
101
102 | XXXXX-XX BEARING RETAINER RING (SEE REAR AXLE SECTION FOR P/N)............... 1
103 | XXXXX-XX WHEEL BEARING (SEE REAR AXLE SECTION FOR P/N) ...cccoovaiireeieeenee. 1
104 | XXXXX-XX INNER OIL SEAL (SEE REAR AXLE SECTION FORP/N)......cccccoveeiereieenee 1
105
106 17953-G2 BRAKE DRUM ..ottt sttt seee s s s sse e ssee e e e sseeneen s sanes 2
107
108
109 | 70866-GO1 SHIFT BRACKET AND SWITCH (INCLUDES ITEMS 110 - 116) cceceevevvieeeenee 1
110 70821-G01 BRACKET ...oeiie et s et e eree s st s ste s st e e s sve e e e s e e e sae e ssan e sanne e s e aeesanneenn 1
111 70889-G01 LIMIT SWITCH. ..ottt et st s e s e e ae e 1
112 00645-G2 SCREW, #6 - 32 X 1 1/4" LG .ottt 2
113 00559-G3 WASHER, #6 ...ooo ettt ser s st e s e s re s s e s sre e e e nee e s snee e eees 2
114 | 00565-G3 LOCK WASHER, #6 .....ooieeeiereeeee ettt e ese e s se e e e 2
115 00525-G5 O I T 72 SR N 2
116 12914-G1 FASTON TAB, 9/32" X 11/32" ...ttt seite et e s ssrae s e sese e e seneaae s 2
117
118 | 75791-G02 BRAKE LEVER WITH CABLE ...t e 1
119 70926-G01 PULLY BRACKET ...t ettt s s e e e ne s 2
120 70841-G01 PULLY, 27 ettt e e s e e e s st e e e e s g ae e e s nareeeeenanrraeaennne 1

Page C-7 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



DID YOU

KNO

N

;j,‘;-j numbers from this manual. Enter the part number into
.

CartPros directs you to the right part using the part GET STARTED

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BRAKES - HYDRAULIC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LTS TING.

When ordering parts, please specify the model and serial number of the product.
" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 23726-G9 SPACER, 3/4".....ce et e e e e 1
122 00439-G4 BOLT, 5/16 - 18 X 1 1/2" LG ittt 1
123 11098-G6 LOCK NUT, 5/168 - 18 ...t s e 1
124 14443-G3 CLEVIS PIN, 5/168" X 1"ttt e s se e san e esne e 1
125 01076-G01 COTTER PIN, 1 3/18" .ottt e e s se e e 1
126
127 28082-G01 BRAKE CABLE EQUALIZER .....c.oooii et e 1
128 28083-G01 EQUALIZER BUMPER........cci ettt s e 2
129 70700-G12 BRAKE CABLE ... .ot 2
130 12305-G1 RETAINING RING ..ot e s s s 2
131 00963-G1 SPHERICAL NUT, 5/16 - 24 ...t e s e san e csne e 1
132 11098-G9 LOCK NUT, 5/16 = 24 ..ot 1
133 00427-G8 BOLT, 3/8 - 18 X 2" LGi...eeeecie ittt 3
134 00560-G1 WASHER, 3/8" ...ttt 4
135 00891-G1 LOCK NUT, 3/8 = 16 .ottt s e 3

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

BODY

—> https://CartPros.com/f.html

N

1 -Includes ltems 2 -5

Ref Bod 7-1

Page C-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY

N

Ref Bod 7-2

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

BODY

—> https://CartPros.com/f.html

N

79 71 - Includes Items 73, 74
72 - Includes Items 73, 74
90 - Includes Items 91

Ref Bod 7-3

Page C-3 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part

K r‘JG‘J‘J" numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

BODY

N

Ref Bod 7-4

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

BODY

—> https://CartPros.com/f.html

N

Ref Bod 7-5

Page C-5 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

BODY

N

176 - Includes ltems 177 - 179

Ref Bod 7-6

Service Parts Manual L CARTPROS
070



DID YOU

KNOW?
BODY

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2-5) ...oovvcieveieervenenn. 1
2 71153-G01 DEFLECTOR (PASSENGER SIDE) ......ccoiiiiiiiiiiiiiiiiiis e scievene e 1
3 71154-G01 DEFLECTOR (DRIVER SIDE) ......oviiiiicieie ettt e s 1
4 00614-G5 SCREW, #8 - 18 X 5/8" LGi...eeiieieevceee e scee et ssseen e sresse s s ne e e s s 6
5 71158-G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER)........cccocevvrierceeee e 1
6
7 74443-G01 LABEL (ANTI-ROLLBACK) .....eeieieercteeereteevte e seesseee s sveesssee e s svee e snnae s sne e e snnes 1
8 70878-G01 | LABEL (SAFETY) (SHUTTLE) ceorovveeeeeeeeseeeeeseeeeeeseesesessesessesesesesesssessseseesessenes 1
9 70880-GO1 | LABEL (SAFETY) (TEB) covvereoveeeeseeesesseesseseeessesesesseseseseesssesseseseesessseesssssensssenen 1
10
11 * SERIAL NUMBER PLATE ...ttt sctre e esee s ssvveeeseee s sseeessnnaesssneessnenenns 1
12 01041-G01 RIVET, 1/8" X 13/18" LG ..eereeee e cceee ettt e st ssee s s seee s e s s e e sannee s 4
13
14 71175-GO01 CAPACITY PLATE (SHUTTLE) ..ciiiiiieiie ettt siiee e e s s e 1
15 01041-G01 RIVET, 1/8" X 13/18" LG ..eereeee e cceee ettt e st ssee s s seee s e s s e e sannee s 2
16
17
18 71413-G01 SPLASH PANEL......coii ittt e s e e s saeaaenan 1
19 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ...ooviivee et s e e e 5
20
21 70725-G01 FRONT SHIELD BRAGE ...ttt seee e srae e st ae e e snesae e e nanee 2
22 27166-G02 FRONT SHIELD ...cciiiiieee ettt eitee e seete e e s srae e e e st ae e e s ssraeeessnnsaeaesnanee 1
23 01038-G01 BOLT, 1/4 - 20 X 11/168" LG ..ottt stee st s e s sve e e 4
24 16469-G1 WASHER, 1/4" ..ottt s e e e s e s e e e e rnne s sseeeenns 2
25 01057-G01 RIVET, KTR, 1/4" X 3/4" LG ..ottt ettt 2
26
27 70662-G01 UPPER FLOORPAN. ...ttt icee e e rctee e resressvte e sve s sseee s sveesseee s sveessnnnesnssneessnnes 1
28 70451-G01 LOWER FLOORPAN ...ttt crteesctee e seteessteeesreesseee s sveessnene s saseessnnnesnssnenssnns 1
29 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......co oottt 16
30 70452-G01 ACCESS COVER ...ttt 1

Page C-7 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31
32 70823-G01 REAR FLOORPAN ...ttt ettt ettt st e e e e e e e e seeenees 1
33 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ........cooeiiieeeceeeceeeceee e 5
34 70668-G0* FLOORMAT ...ttt eettiesttee et e st ee e sa e sve e e sase s st e e s saseeaaeeessseessnneesnseeessnnes 1
35
36
37 71051-G** O 11 SRR 1
38 71037-G02 E-Z-GO NAMEPLATE (GOLD)...c.eiii ettt e e 1
39 12064-G3 PUSHNUT, 3/18" ittt ettt e serre e s sree e e e srae e e s ssr e e e e e snrraeeesnanee 2
40
41 71055-G01 YA = TR T - e 1K 9
42 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...cceeiirieieeeeeeeeeeeeeeeeeee 2
43 71056-G01 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) .....coeiiiereieeee e 4
44 00570-G2 WASHER, 5/16 (WITHOUT SUN TOP)......tiiiiieee et 4
45 00438-G6 BOLT, 5/16 - 18 X 5/8" LG (WITHOUT SUN TOP) .....oocirreieieere e 4
46 00571-G2 WASHER, 5/16 (WITHOUT SUN TOP)..ccceiiiiiieree e 4
47
48 71115-G01 RV g T I = {1 2
49 71055-G01 YA = TR T - e 1K 10
50
51
52 70441-G01 SEAT FRAME ... ettt ettt se e st see e e e see e e e aneesneeneeennans 1
53 70046-G01 BATTERY RACK ...ttt ettt st e e e 1
54 00715-G2 BOLT, 5/16 - 18 X 13/18" LGi....ooieeeeeee e veee e sseee s svee s s en e s sve e s sseee s e e 4
55 00438-G6 BOLT, 5/16 - 18 X 3/4" LG c-eeuieeeeeeeieee et eee et e e se et see e see e e nee e 2
56 00559-G8 WASHER, 5/16" ...ttt e et st see e e ene e e e et e e e e e e nneanees 2
57 11098-G6 LOCK NUT, 5/16 - 18 ..ottt 2
58 70200-GO1 SCREW, 3/8 - 168 X 3/4" LGi...ueiieeiieeeeeenee ettt et s se e seens 2
59
60 70385-G01 SPLASH PAN (PASSENGER SIDE) ......ccoeiiiiee e eieeeee et seeeee e 1

Service Parts Manual

ZLCARTPROS




DID YOU

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

BODY

N

G“:’;:'E‘TED—)- https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
61 70385-G02 SPLASH PAN (DRIVER SIDE)........ociicieetierceeerereeseeeesreesseeessseeessene s ssseeeens 1
62 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..eveiiiciieee e eittee st srne e e setne e e ssree e e s e sae e e 8
63
64 71812-G01 FENDER LINER (PASSENGER SIDE) (SHUTTLE) ....coveceeierier e 1
65 71812-G02 FENDER LINER (DRIVER SIDE) (SHUTTLE) .......cooovev e eee e 1
66 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) (TE5)....ccoiiviviieeiiiiiieneenane 1
67 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) (TE5) ....ccccvvevierveere e 1
68 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (SHUTTLE - QTY 4) (TE5 - QTY 8) ..... AR
69
70
71 71332-G3** REAR BODY ASSEMBLY (WITH TAILLIGHTS) (INCLUDES ITEMS 73, 74)..... 1
72 71912-G6™* REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 73, 74)..] 1
73 71318-G01 BAGWELL LINER ..ottt e s s e e e e s e aa e 1
74 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG ....ucvviiiiiiieeee e e secnee e 12
75
76 71609-G01 HINGE PLATE ..ottt e st e st s saae s s e s s e s s e e s sse e enae s nne e e snnes 2
77 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....ccccoeeie et 4
78
79 71316-G01 0SS 1
80
81 71320-G01 ACCESS PANEL ...ttt s s 1
82 71002-G01 SCREW, #8 X 5/8" LG ...uiiiiiiiiiiieii sttt ee st esatae e s ssae e e s s sae e e s sneaaenan 5
83 71364-G02 L O PSR 1
84
85 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) ....cooiiiiiiiiei e 4
86 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ......cccceeiiccieeeecceee e, 6
87 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 9/18" LG ...eccceeeieee et et 2
88
89 71451-G02 REAR BUMPER (SHUTTLE 4, TES PDS) ...ttt 1
90 71456-G01 REAR BUMPER (SHUTTLE 6) (INCLUDES ITEM 91) .....ccccce i, 1

Page C-9 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

91 71457-G01 S 172N 4
92 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) ......... AR
93 00559-G8 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2)..coceiieceeeeenen. AR
94 71455-G01 BUMPER PLUG ..ottt ssvte s save s st e s s e s s e e s sve s snnae s ane e e nnnes 4
95 01038-G01 BOLT, 1/4 - 20 X 11/18" LGi.ei ettt s s 2
96 01042-G01 J-TYPE NUT RETAINER, 1/4 - 20.. .ot 2
97
98 71578-G01 REAR BUMPER (TEB) ....eeieeeee ettt 1
99 71102-GO01 BOLT, 1/4 - 20 X 3/4" LG ... ccieieeeccitee e eeitte e serte e s stae e e stae e e s st e e e s sneeaeaesnanes 4
100 | 00559-G8 WASHER, 5/16" ...ttt e et st see e e ene e e e et e e e e e e nneanees 4
101 71514-G01 BUMPER PLUG ..ottt ssvte s save s st e s s e s s e e s sve s snnae s ane e e nnnes 4
102 14601-G17 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......ccoiiriereeee et e e 4
103
104
105 | 71642-GO1 ROCKER PANEL (FRONT, DRIVER SIDE) .......coceeiirieeeeeeee e 1
106 | 71642-G02 ROCKER PANEL (FRONT, PASSENGER SIDE)........cccccverireeereeeereeeereeene 1
107 | 71643-GO1 ROCKER PANEL (REAR, DRIVER SIDE) .....cccceeoteiieieeeeeeceie et 1
108 | 71643-G02 ROCKER PANEL (REAR, PASSENGER SIDE)......ccccccvioeeieeeeeeceeeeeee e 1
109 | 71641-GO1 SILL PLATE (PASSENGER SIDE) .....iiiiiiereeeieeeeee et 1
110 71641-G02 SILL PLATE (DRIVER SIDE)......cccierteeierteeresieeie st et sseeseee e sneeseeeeeeeens 1
111 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....ccceeoiiieee it 6
112 23726-G4 Y O o i [ RN 6
113 00891-G2 LOCK NUT, 1/4 = 20 ..eeeeeeeeee e creeesetteeseeeessvee e s sve s ssee e s sveeaseee s sneessnnaesnsneessnnes 6
114 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) ......ccoiiiriiii e 4
115
116
117 | 74126-GO1 VERTICAL FRAME SUPPORT (PASSENGER SIDE) ......ccceeoveeieeeeeecereeeaen. 1
118 | 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE).......cccocoirriiireneeeeeeecenee e 1
119 00427-G4 BOLT, 3/8-16 X 1 1/2" LG (SHUTTLE 4) ....cuiiiee i 2
120 | 00427-G6 BOLT, 3/8-16 X 1 3/4" LG (SHUTTLE 6) ....ccueeieee ettt 2

Service Parts Manual L CARTPROS
0v0 '



DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

BODY

G“:’;:'E‘TED—)- https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 00560-G1 WASHER, 3/8" ... ettt e e e e e st e s e are e e s e ennaeeas 4
122 11098-G5 LOCK NUT, B/8 - 16 ...ttt ettt et ee e e e e e e st e ae e e s e s e e e e s s e sneneaaeas 2
123
124 74111-GO1 SEAT BACK SUPPORT (SHUTTLE) ....ooeeierveecrtee vttt see e s see e eee s svee e 2
125
126 70364-G01 SPACER (TE5 & SHUTTLE 8) ..eceiiiiiiiiiiiiieen st essiiee e seese s ee s ae s ssnenae s 2
127 01006-GO1 BOLT, 3/8 - 16 X 1 1/4" LG ..eueieiie ettt ettt e st e e e s e e e 4
128 00426-G8 BOLT, 3/8 - 168 X 1" LG aeeiii ettt ettt e e seee e e s st e e e e s sne e e ee s 2
129 00560-G1 WASHER, 3/8" ... ittt ee e ee e e e e e s e e e e e e e e e sen s nsaesneaeaeaaeaeananan 4
130 11098-G5 LOCK NUT, B/8 - 16 ...ttt ettt et ee e e e e e e st e ae e e s e s e e e e s s e sneneaaeas 2
131
132 74149-G01 VALANCE PANEL ..ottt s e e 1
133 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LGaucoeiireie ettt ececvcinineae e e e e e 4
134
135 35434-G01 N I ] o L I I S 2
136 | 35430-G13 | LABEL (B) ceeuuvereeeereeereeeeeeeseeeseeeeesseeesesesesesesseseeseseseseseseseessseseseseneeseneeenesenes 2
137 | 35430-G14 | LABEL (4) coeueeeeeeeeeeeeeeeeeeeeeeeeeesseeeseseseseses e see s eses e seseessseses e sene s eesneeese 2
138 73330-G01 LABEL (PRECISION DRIVE™ SYSTEM) (TEDS)......cccooeeiiiiiiieee e ccieeee e sceieeee e 2
139 | 12109-GOT | LABEL (F-R).oereeeeeeeeeeeeeeeeeeeeseeeesseeeseeesseesesseseesseseseseeseseessseeesseseeseneeenesenes 1
140 | 73317-GO1 | LABEL (F-R) (EC) soveereeeeeeeeeeeeeeseeeseeeeeeeeees e seseseseeseseessseeeseseseeseneeeneeenes 1
141
142 75126-G01 FENDER SCUFFGUARD (DRIVER SIDE) (TED5) .....cccoeeiiiiiiieee et eceiveee e 1
143 75126-G02 FENDER SCUFFGUARD (PASSENGER SIDE) (TE5)....c.ccccoeev v 1
144 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG.uueo ittt 8
145
146 74086-G01 HOLD DOWN BRACKET ...ttt eer e e s e esee e e e s s e s e s sn e s neane s 1
147 70113-GO1 ADJUSTABLE BUMPER ...ttt 2
148 11027-G1 LOCK NUT, 5/16 = 18 ..ottt sttt e e s s e e e s sne e e e e eane 4
149
150 74080-G01 CARGO DECK ..ttt e e cein e e e e e e e e e e e s s e e aea e s e s e e e e seannnnnnnns 1

Page C-11 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY
N
THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
151 23052-G1 NOISE SUPPRESSOR .....coi ittt rtr e e sstee s s s e e s sve s snn e s e s 1
152 74082-G01 STEEL DECK ... ittt sttt sttt et e s e e s s sae s e e s s saeae s sneaaenan 1
153 | 74097-GO1 CARGO BED MAT ... cieeeeeece et e et e e see et seee e sns e s seeeeeseee e e aneessennseennans 1
154 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....cooirie e 8
155 14390-G4 LOCK NUT, 1/4 = 20 ..eeeeeeeeee e creeesetteeseeeessvee e s sve s ssee e s sveeaseee s sneessnnaesnsneessnnes 8
156
157 74089-G01 L I S 1
158 | 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) .....ccooooiiieeeeeeceeeeeeeeeeee 3
159 00559-G4 WASHER, #8.....coi ittt e s s a e s e be e e s s e e e e e s e aanes 1
160
161 34280-G02 FRONT/REAR CARGO RACK ...ttt 2
162 34280-G01 SIDE CARGO RACK ...ttt etee st e te e st e s seee e st e s e s see e s e e esene s sneeeenns 2
163 | 74079-GO1 TAILGATE RETAINER BRACKET ......oo ittt 2
164 | 00666-G6 SCREW, #10 - 12 X 3/4" LGi...eeeeeeieeeiee e sieee st e et eee e e snee s neeseans 10
165
166 17838-G1 BUSHING ... .ottt et ssae e e s e s s e s e ee e s sre e e enee s aee e e nnnes 4
167 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG .uritiii ettt siee e e serae e e srae e e e e sae e e e 2
168 | 00559-G8 WASHER, 5/16" ...ttt e et st see e e ene e e e et e e e e e e nneanees 2
169 | 11098-G6 LOCK NUT, 5/16 - 18 ..ottt 2
170
171 74099-G01 LABEL (WARNING) (BED LATCH - SHUTTLE 4)....ccoiieiee e 1
172 | 74095-GO1 LABEL (WARNING) (LOAD BED - SHUTTLE 4) ...ooiiiiieier e 1
173
174
175
176 | 70361-G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 177 - 179) c.euveoeeee e 1
177 70633-G01 [ 1 1
178 70362-G01 T 1 ] 1V L 1
179 74129-G01 REFLECTOR ..ottt ettt e st e e s st ae e e s sre e e e e sannsaeeesnan 1
180 19853-G1 END CAP ettt st e e st e e e e st e e e e s st ae e e e nanrraeaennnee 2

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

BODY

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
181 74132-G01 LABEL (WARNING)......cccotieieiieciierceee e e vsvte s sressseee s sveessee e s svee s ennae s sneessnnes 1
182 | 74074-GO1 | LABEL (WARNING) (EC) ..ooveereeeeereeereerseesresssessessesseeessssesesseseseseeseseseeseseesesesene 1
183
184 00769-G2 CARRIAGE BOLT, 3/8 - 18 X 1 1/4" LG et se s 2
185 00560-G1 WASHER, 3/8" ... ettt e e e e e st e s e are e e s e ennaeeas 2
186 11098-G5 LOCK NUT, B/8 - 16 ...ttt ettt et ee e e e e e e st e ae e e s e s e e e e s s e sneneaaeas 2
187
188 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG ettt eetee e s st e s s e e e 2
189 00560-G1 WASHER, 3/8" ... ittt ee e ee e e e e e s e e e e e e e e e sen s nsaesneaeaeaaeaeananan 4
190 11098-G5 LOCK NUT, B/8 - 16 ...ttt ettt et ee e e e e e e st e ae e e s e s e e e e s s e sneneaaeas 2
191
192 70113-GO1 ADJUSTABLE BUMPER ...ttt 4
193 11027-G1 LOCK NUT, 5/168 - 18 ... ettt te e e et e e e s e e e e e e e an e n e ene s 6

Page C-13 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOw~, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
& oursearch boxand it will find the part you are looking for. HERE

BODY

N

Service Parts Manual %CARTPROS



DID YOU- ; CartPros directs you to the right part using the pat  err cTARTED .
KN W o T e  wmm P _ntpsiiCartPros.com/.him
N
1 - Includes ltems 2 - 26
2 - Includes ltems 3 -5
For dash mounted
direction selector, see
ELECTRICAL SYSTEM
Page E-1 Service Parts Manual

ZLCARTPROS



DID YOU

N

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70830-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 26) .....c.coceenee. 1
2 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 3 -5) ....ccoecvvireene 1
3 24940-G1 STOP . e e e 2
4 00565-G7 LOCK WASHER, 1/4" ...ttt 2
5 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ...oeeie s 2
6
7 12835-G1 CAM ettt e e 1
8 00565-G8 LOCK WASHER, 5/16" ..o e e sn e e e 4
9 00544-G3 NUT, 5/16 - 18ttt 8
10
11 34169-G01 SHAFT <ttt 1
12 00560-G1 WASHER, 3/8" ...ttt e 1
13 00532-G6 NUT, 378 - 24 .. et 2
14 70817-G01 SHIFT ARM. ...ttt e e e 1
15 22754-G3 BUSHING ...ttt e s ne e 1
16 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
17
18 10606-G2 MICRO SWITCH (HEAVY DUTY) ...eeiiiee et 2
19 12806-G1 SPACER ...t e e e e e e 4
20 00645-G6 SCREW, #6 - 32 X 1 3/4" LG ..o 4
21 00565-G3 LOCK WASHER, #6 ......coooieieeeie e e 4
22 00525-G5 NUT, #6 - 32, et s 4
23 13514-G1 SCREW #6 - 32 X 1/4" LG (BRASS) ..o 3
24 14628-G1 FASTON TAB ..ottt et e ses e e e se e e ene e 4
25 25974-G19 10 GA WIRE (RED 5"} ...ttt s e 1
26 25978-G234 18 GA WIRE (RED 8"} ...ttt e s 1
27
28 15461-G1 PLATE .ot e e e e e e 1
29 00414-G8 SCREW, 1/4 - 20 X 1" LGttt e e 3
30 00559-G7 WASHER, /4" ...t 4

Service Parts Manual

ZLCARTPROS




DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

GETSTARTED _5,_  https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, /4 = 20 ..ottt e e etee e e s seeee e e e st ee e s s satee s e s sneeeeeessnnes 3
32
33 73290-G02 REVERSE WARNING BUZZER........iieeeec e ceecieeieeee e e eccnveineeeae e e e e 1
34 00645-G4 SCREW, #6 - 32 X 1/2" LG ettt sttt e st e s s e s s s e e 2
35 14390-G9 LOCK NUT, #6 - 32 ...ttt e ettt e e st e e e s see e e e s st e e e s s sseee e e s sneeeeeessnnes 2
36
37 34168-G01 SHIFTER HANDLE ...ttt sttt s et s e e 1
38 11989-G1 LT L I [0 = 1
39 70824-G01 ] VY RSt 1
40 25664-G2 BEARING, DU oottt ettt et ee e e e e e e st n e e e e s e e e e s s e neneaaeas 1
41 00560-G1 WASHER, 3/8" ... ettt e e e e e st e s e are e e s e ennaeeas 2
42 70825-G01 SHIFT ARM ...ttt et e s st e e e e s et e e s s na e e ee s nase e e s nnreeeeean 1
43 22754-G3 IS o 1\ S 1
44 14390-G1 LOCK NUT, B/8 - 24 ...ttt ettt et ee e e e e et eae e e s e e e e e e s s e sneneaaea s 1
45
46 70816-G01 SHIFT LINK L.ttt et e s s e e e st e e s s ns e e e e s nnse e e s nnneeeeean 1
47 70815-G01 TRUNNION ...t ee e e e e e e e e e e e s s arsneaeaeaaeaeananan 1
48 00571-G2 WASHER, 5/18" ... ercieciee e e te e e e e r e e e e e e e s e ee e asarsaeaeaesaeaeananan 1
49 10387-G3 COTTER PIN, 3/32" X 3/4" LGi..eeoe ettt sttt ee s ee s s s e 1

Page E-3 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
iy YOOUW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
KN & oursearch box and it will find the part you are looking for. HERE

DIRECTION SELECTOR

N

Service Parts Manual -;oao‘c ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

—> https://CartPros.com/f.html

N

1 - Includes ltems 2 - 11
3 - Includes ltems 4 - 11

) |

__________ 5 <)

Iny W
)\ ]

B -4\ /

q |\ &
Nl

-
[80]

[s¢]
[aV]

RefEle 7-1

Page F-1 Service Parts Manual <
IACARTPROS



DIDYOU - Cortres drec ot et por s Ve 091 GETSTARTED 3 pips:
r( f‘é {) "f\" ? our szarrl'f box E:wri it will ﬁ:dEll'ltE p;?l yf;ur;n? I():king I':\r, HERE httpS//C3rtPrOSCOm/fhtm|
N
PDS MODELS ONLY
RED GRN/BLK
40 - Includes ltems 41 - 43
STATE OF CHARGE METER AND KEY SWITCH PDS MODELS ONLY:
DASH MOUNTED DIRECTION SELECTOR,
STATE OF CHARGE METER AND KEY SWITCH
RefEle 7-2

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

—> https://CartPros.com/f.html

N

59

BLU/WHT/\@
gl orVVHT TN
] rep—

N

COLUMN MOUNTED HORN BUTTON FLOOR MOUNTED HORN BUTTON

Electrical

105 104 102

RefEle 7-3

Page F-3 Service Parts Manual FLCARTPROS
) '



DID YOU

KNOW?

N

CartPros directs you to the right part using the part

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:::'E‘TED—)- https://CartPros.com/f.html

ELECTRICAL SYSTEM

RefEle 7-4

HEADLIGHT

Driver Side

Passenger Side

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

N

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ELECTRICAL SYSTEM

G“::::TED—)- https://CartPros.com/f.html

TURN SIGNAL

Ref Ele 7-5

Page F-5

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

N

CartPros directs you to the right part using the part GET STARTED

numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ELECTRICAL SYSTEM

Ref Ele 7-6

93 - Includes ltems 94 - 98

HOUR METER

"~ s

Solenoid

Service

Parts Manual

ZLCARTPROS



DID YOU

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

ELECTRICAL SYSTEM

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 73311-G0* CHARGER HARNESS / RECEPTACLE (INCLUDES ITEMS 2 - 11) ....ccvvcueeenne 1
2 73312-G0” CHARGER HARNESS.........ooiiit ettt s 1
3 73051-G30 CHARGER HARNESS RECEPTACLE (INCLUDES ITEMS 4 - 11) ............. 1
4 73051-G22 RECEPTACLE BOTTOM .....ctiiiiiectre e eseee s eee e ee s see s s s e 1
5 73051-G21 RECEPTACLE COVER ..ottt sn e 1
6 73051-G08 SCREW, #10 - 32 X 172" LG oottt se e 2
7 73051-G09 SCREW, #6 - 32 X 1 3/4" LGi..eeeieee ettt s ee s ssee e sene s svee s 3
8 73051-G10 LOCK NUT, #6 - 32 .eeeceeecceeestenseesseeressveee s sneessee s svesssseee s sveeeenes 3
9 73051-G28 REED SWITCH, ENCAPSULATED.........cccccviiiieein et ivee e 1
10 73051-G23 FEMALE CONTACT ...ttt ettt 1
11 73051-G24 FEMALE CONTACT, INSULATED ...ccceveiireie ettt reee e s viee e 1
12 71055-G01 YA = TR T - e 1K 4
13
14 25971-G08 4 GA WIRE (BLK 95" (DIRECTION SELECTOR - MOTOR: B - S1) ..cceeceuueeen. 1
15 25971-G07 4 GA WIRE (BLK 90") (DIRECTION SELECTOR - MOTOR: D - S2) .....cccccveunne 1
16 | 25971-G09 | 4 GA WIRE (BLK 88") (ESC - MOTOR: A2 = A2) .oveeereeeereeeeeersereressesereesesereone 1
17 | 25971-G10 | 4 GA WIRE (BLK 92 1/2") (ESC - MOTOR: B+ = A1) eoreveeereereereereeerserereesenereonn 1
18 00567-G8 LOCK WASHER, 5/16".......ccceteee ettt serte e e siee s e setae e e s sss e e e e s snesneaesnanes 8
19 00532-G3 L S T - PR 8
20 27327-G0* CLAMP ...t st e st e s s e e ra e s e e e e e see e see e e s reeenene s eareeeens 1
21 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....ccccoeeie et 1
22
23 XXXXX-G** 6 VOLT BATTERY .ot scte e eee s ste s see e s s e e e e s sse e s nnne s saneeeenns 8
24 70045-G01 BATTERY RETAINER .......o oottt st et e e e e s e 1
25 70121-G01 HOLD DOWN BOLT ...ttt sieee s serre e e s srae e e sss e s e s ssaeeessnesneaessanee 2
26 11027-G1 LOCK NUT, B/16 - 18 ...eeieiiieciiiee e eeiiee et e s siee e e s sre e e ssae e e s sr e e e s ssraeeesnans 6
27 70386-G01 HOLD DOWN BOLT ....coiitie et e scteeeseeeessveeee e e ssee e s sveessneee s sseessnnnesnsseesssnnes 4
28 70387-G01 BATTERY RETAINER .......o oottt st et e e e e s e 2
29
30 | 25972-GA0 | 8 GAWIRE (BLK B8") ceooieeeeeeeesseeeoeesseeeesseseeeseesesssseseseesesseessssesssseseseesesessesens 4

Page F-7 Service Parts Manual

ZLCARTPROS



DID YOU

N

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 23540-G1 6 GA WIRE (BLK 21"} 1.ttt 2
32 11893-G1 6 GA WIRE (BLK 8 1/27) ..ottt s 1
33 00702-G2 NUT, 5/16 - 18 ..ttt 16
34
35
36 73030-G02 CONSOLE INSERT PLATE ... .ottt 1
37 71123-Go2 LABEL, CONSOLE INSERT PLATE (WITHOUT LIGHTS) ...cccoecvrreeerrecereene 1
38 71129-G01 LABEL, CONSOLE INSERT PLATE (WITH LIGHTS)...ccccveirrere e 1
39 33623-G02 RIVET, 3/16" X 3/8" LG ..ttt e s e s 2
40 17421-G1 IGNITION SWITCH KIT (INCLUDES ITEMS 41 - 43) ..o 1
41 18602-G1 IGNITION SWITCH (WITHOUT LIGHTS, STANDARD KEY) ....ccocoev e 1
42 00568-G6 LOCK WASHER, 3/4" ...ttt 1
43 17137-G1 FACE NUT ottt 1
44 17955-G1 IGNITION SWITCH (WITHOUT LIGHTS, NON-STANDARD KEY) ....ccccceveeneen. 1
45 18027-G1 IGNITION SWITCH (WITHOUT LIGHTS, INDIVIDUALLY KEYED)........cccvourn... 1
46 33639-G01 IGNITION SWITCH (WITH LIGHTS, STANDARD KEY) ....ccvvrririeereerrereeees 1
47 33639-G02 IGNITION SWITCH (WITH LIGHTS, NON-STANDARD KEY}.....cccocoiriieereeren. 1
48 33632-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) ......cocovrieereeen. 1
49 70828-G01 WIRE HARNESS (KEY SWITCH]) .....ccv i 1
50 17618-G1 WIRE TIE ..ottt e e e s e 6
51
52 33636-G03 STATE OF CHARGE METER ...t e 1
53 25978-G74 18 GA WIRE (RED 8")...coeeie ettt 1
54 74018-G02 WIRE HARNESS (STATE OF CHARGE METER) ....ooriiirriirer e 1
55
56 22674-G1 FUSE BLOGCK. ...ttt st sre s s sre e s n e e 1
57 71010-GO1 RIVET, 5/32" X 3/8" LG ..eeerire ettt 2
58 18392-G1 FUSE, 15 AMP ...t e s s e 3
59 73073-G01 WIRE HARNESS (ACCESSORY) ..ot 1
60

Service Parts Manual

ZLCARTPROS




DID YOU

N

CartPros directs you to the right part using the part
R A '-; numbers from this manual. Enter the part number into
r‘l .‘! (}' our search box and it will find the part you are looking for. HERE

ELECTRICAL SYSTEM

GETSTARTED _5,_  https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
61 28363-G01 HORN SWITCH. ..ot rte s e st e s s sve e s e s s 1
62 14601-G8 RIVET, 3/16" X 7/16" LG (ALUMINUM) .......c oottt 2
63 20961-G3 STEERING COLUMN COVER.........iiiiiiiiie ettt 1
64 32860-G1 (0 PSS 1
65
66 74236-G01 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE)......ccccccoecvieeeiiiiiieeeneae 1
67 74236-G02 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ......cevveievivre e 1
68 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi..oeeeeeeeeeceeeeceee et e ssee e sve e ssee e s sveesssee e s svee s snnae s ssneessnnes 2
69 11027-G2 LOCK NUT, 1/4 - 20 ..ttt e s eeitee e serte e s stee e e e stae e e s snr e e eessnssaeaesnanee 2
70 74001-GO1 HEADLIGHT AND TURN SIGNAL LIGHT BAR ...ttt 1
71 00114-G6 SCREW, 1/4 - 20 X 3/4" LGi.....oeee ettt e eeeeretee st e e sree s e s s ee e ene s sneeeenns 4
72 XXXXX-XX SEE BODY SECTION
73
74 74004-G01 HEADLIGHT BULB ...ttt ettt sree e s ae s e s srae e e s snneaeaennanee 2
75 74005-G01 MARKER LIGHT BULB .....coo ittt et ste e sieesseee s svee s s e s sve e s e s e s 2
76 74006-G01 TURN SIGNAL BULB ......cooeee et cstre vt e e sseee s s e ssee s snae s e s veee e 2
77
78 22260-G2 TAILLIGHT ASSEMBLY ..ottt ettt e s e s se e s e e s nanne s 2
79 74371-G01 BEZEL (DRIVER SIDE).....coo ittt stee s svee st e sn e 1
80 74371-G02 BEZEL (PASSENGER SIDE) .....c.ecoiiiieiiriiercteee e sseee s sveessrene s ssvee e enenesssne s e ennes 1
81 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) ......co oottt 4
82 71364-G02 L O 8 1 RN 8
83 71425-G01 COUNTERSUNK SCREW, #3 - 18 X 3/4" LG ....eeii e s veeeees 8
84
85 21759-G1 TAILLIGHT BULB ...ttt ettt st e s s a e s e e s s ae s 2
86
87 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 88)......... 1
88 21640-G1 TURN SIGNAL FLASHER .......oo ittt seee s st e s se s s s e e 1
89 32307-G3 FLEX LOOM, 3/8" X 8" LG ...utttiiiiiiieee i eiiiieeesiite e e s sree e e e sesae e e s snsaeeessnesaeasssanes 1
90 17618-G1 WIRE TIE ...ttt et e e s e e a e e e e nannenas 2

Page F-9 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

ELECTRICAL SYSTEM

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 20965-G3 STEERING COLUMN COVER........ociirirrrerree et et 1
92
93 75113-G06 HOUR METER KIT (INCLUDES ITEMS 94 - 98)......cocoeiiiiriereeeee e 1
94 21573-G1 HOUR METER ASSEMBLY .....oooiiiirreerirecererseser e et sne e esnne e 1
95 74019-G02 HOUR METER BRACKET ......ootriicrerrere e sereeser e st ee e sne e esne e 1
96 00379-G4 SCREW, #10 - 24 X 1/2" LGi..eeeeie et 2
97 11098-G7 LOCK NUT, #10 - 24 ...t e s e e 2
98 75117-G04 WIRE HARNESS (HOUR METERY)......cocii it 1
99
100
101 17318-G1 HORN SWITCH. ...ttt e 1
102 17318-G2 HORN SWITCH CAP AND NUT ..o e 1
103 27068-G01 HORN SWITCH BOOT ...ttt 1
104 19233-G1 HORN SWITCH LABEL ...t 1
105 71055-G01 RIVET, 3/16" X 1" LG ooeeieie et st s s s e s e 2
106
107
108 73030-G06 CONSOLE INSERT PLATE ... .ottt 1
109 74320-G01 LABEL, DIRECTION SELECTOR AND STATE OF CHARGE METER .............. 1
110 74322-G01 LABEL, LIGHTS, DIRECTION SELECTOR & STATE OF CHARGE METER..... 1
111 74323-G01 DIRECTION SELECTOR SWITCH ...t 1
112 33638-G05 STATE OF CHARGE METER (VERTICAL) ....coviiiieee et 1
113 33623-G02 RIVET, 3/16" X 3/8" LG ..eeeire et et 2
114
115 73334-G01 HARNESS (CONTROL) ...coiie ittt s 1
116
117 73290-G02 BUZZER ...t e 1
118 71045-G01 RIVET, 5/32" X 3/4" LG ..oeeeoie ettt et 2

Service Parts Manual L CARTPROS
0v0 '



CartPros directs you to the right part using the part
:{?‘Eﬁg‘f\fj numbers from this manual. Enter the part number into Gn::::ﬁb —_— https://CartPros_com/f_html

our search box and it will find the part you are looking for.

ELECTRONIC SPEED CONTROL

N

1 - Includes ltems 2 - 24
From Control Harness 17 - Includes ltems 18 - 21

To
Batteries

To 12
Direction Selector

o

Page G-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU

N

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 73068-G05 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 24)...... 1
2 73225-G01 CONTROLLER MOUNT ...ttt sttt e e s 1
3 32617-G1 TRIM <t ee e e s e e e s e e e e s e e e e e e s e e e e e e nannees 1
4
5 73233-G01 ELECTRONIC SPEED CONTROLLER.......c.ccoeivierceeeeree et e 1
6 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...uuuiiiiiciiieiiiniiiieiesseieeeeesceiaesessssaeseesessaese s ssneasenan 4
7 00559-G7 BT | TR I 4
8 11027-G2 LOCK NUT, 1/4 = 20 ..ciiceeeeecee s cctee e eteesrte e s seee e s e s sssvee s s san e sssan e s snneesenessnneenn 4
9 73071-G05 WIRE HARNESS (CONTROL) ...ttt 1
10 25972-G83 6 GA WIRE (BLK 9") (CONTROLLER B+ - SOL ) ...ccccciviiieieeeecceee e, 1
11 25972-G80 6 GA WIRE (BLK 19") (CONTROLLER A2 - DIRECTION SELECTOR A)...| 1
12 25972-G84 6 GA WIRE (BLK 26") (CONTROLLER M- - DIRECTION SELECTOR C)...| 1
13 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi...eeiiiiiiieieeescciieee sttt eeseite s e s seae e e ssseae s e nsneeae s 4
14 11027-G1 FLANGED NUT, 5/168 - 18...ciiii ittt ee s ee s e s s 4
15
16 73229-G01 SOLENOID BRACKET ...oooiieiieie e rteeeree s seee e eseesssee e snessne s s ne e e nessnnee s 1
17 73231-G01 48 VOLT SOLENOID (INCLUDES ITEMS 18 - 21) i 1
18 * LOCK WASHER, #10 ...ttt sseee s e s s e s 2
19 * L - T 72 PP 2
20 * LOCK WASHER, 5/16 ...ceeieeieeeeeercee e e s seee s sveessvee s sveeesseee s sveeeees 2
21 * JAM NUT, 5/18 - 24 ...ttt ettt e s e s n e e 2
22 30353-G1 [ (0 ) SR N 1
23 21764-G1 T ST 13 1 = TR 1
24 11027-G2 LOCK NUT, 1/4 = 20 ..ciiceeeeecee s cctee e eteesrte e s seee e s e s sssvee s s san e sssan e s snneesenessnneenn 2
25
26 25971-G06 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY +) tiicciiieiceree e 1
27 25971-G05 4 GA WIRE (BLK 56") (CONTROLLER B- - BATTERY =) ....ovvevievvceereree e vceeeens 1
28 11845-G6 INSULATED CABLE CLAMP, 1" ... oot sree s reee s s e 1
29 00559-G7 WASHER, 1/4" ... ettt e e s e s e s e a e e e e nanneaas 3
30 14390-G4 LOCK NUT, 1/4 - 20 ..ttt e s eeitee e serte e s stee e e e stae e e s snr e e eessnssaeaesnanee 3

Service Parts Manual

ZLCARTPROS




DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

ELECTRONIC SPEED CONTROL - PDS

N

GET STARTED

HERE —> https://CartPros.com/f.html

23,24

#10 Black
From Motor F2
(Power Harness)

#4 Black
From Motor A1
(Power Harness)

21,22

#4 Black

From Motor A2
(Power Harness)

#18 Yellow

L

ATl

i
NN

FromJ1 Pin5
(Control Harness)

#18 Blue
From J1 Pin 17
(Control Harness)

J3-
10
7,8,12
6

-

From Tow
Switch and
Reverse Buzzer
(Control Harness)

7755

#10 White

From Charger

— =

Receptacle

Harness

1\
\ \
\
Speed Sensor
26

Charger Receptacle
Harness

i
|

#18 Red/White

18 From Tow Switch
(Control Harness)
= To Ignition Interlock
%\ (Charger Receptacle)
19

/

#4 Black
From Charger
(Charger Harness)

\

#4 Black
From Battery (-)
(Power Harness

Power Harness

#4 Black
From Motor A1
(Power Harness)

DIAGNOSTIC FAULT CODES
 diagnostic fauit code when a faull Is detected
nly b detected by operiing the vehicke with the rear of the.
fot

Supportad on safety stands
UN TOW/M AINTENANCE switch (Iooated n the batiory
the posttion

repai
inten anc (o the vehi

orm icle.
Select 'RUN' before retuming the vehicle 1o service

Page G-3

Service Parts Manual

ZACARTPROS



DID YOU

N

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

ELECTRONIC SPEED CONTROL - PDS

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 73348-G01 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 16)...... 1
2 73351-G01 CONTROLLER MOUNT ..ot seeeseesseessesesesseeesssseeesseseneseesesessenes 1
3
4 73098-G01 ELECTRONIC SPEED CONTROLLER .......coeeeeeereeseeeeeseereeeseessseesessseene 1
5
6 73231-G01 48 VOLT SOLENOID (INCLUDES ITEMS 7 = 10) cecueveverereeeereseeeseseeeensesenes 1
7 * LOCK WASHER, #10 ....conveeereveeeseereeeseeesssesessseesesseesssssssessesesesseseseesens 2
8 * NUT, #10 = B2 oo seeeesseeeeseesseesesesesseseseseeseseeses e sesseseseeseseseeses 2
9 - LOCK WASHER, 5/16".....vvveeereveereeeseeseeeseessseseesesesseesessesessesenessessseseeses 2
10 - JAM NUT, 516 = 24 c.oooeeveeeeereeeeeesesesesseesseseesseseseseeseseseessseeseseseesese e 2
11
12 | 12914-G1 FASTON TAB.... oo veeereeereeeseseeseseseesesesessesesseesssseeessssesesesseseseesssessesereesen 2
13
14 | 11027-G2 LOCK NUT, 1/4 = 20 ...rveeeeereeeeseseeeeseseeeesssesseseseseesesssseesse e sseseseseessseesessseene 6
15
16 | 25972-G83 6 GA WIRE (BLK 9") c..eorovveeeeeeeeseeeeeseeseeseeseseseeseseseesessesessseesesssesessseesessenes 1
17
18 | 73053-GO1 | DOUBLE TUBE CLAMP..........oioeveereeeeeerseeseesssesseesssseeessssesensesesessessseseeseseeseseseene 1
19 | 11027-G2 LOCK NUT, 1/4 = 20 1..vvveoeeeveseeeeeeseeeeeeseeessesesessesesesseesesssssesseseseeseseseessseesesesone 4
20
21 73296-GO1 | BOLT, MM X TBMM LGi..eorrveereeeeeseeeeesseeeeessesesesseseseseesesesseseseesessseesssesessssenen 3
22 | 00993-GO1 | LOCK WASHER, 5/16" .. eeereveeereereeeeseseeeseseeeseseseesseessesesessesesesseesssseseseeseseneeses 3
23 | 73346-G01 | BOLT, BMM X 1 X 12MM LG .rvveormereeeerrereoreeeeeereseeeeseeeeeesesessesesesseesessesesesseseseenes 2
24 | 00993-G02 | LOCK WASHER, 1/4"....veoeeeeereeeereseseeeeeeseeseeeseesesseseseseesesseeesesssesesseseseeseseseesens 2
25
26 | 73334-GO1 | CONTROL HARNESS .....cooreeeeeseeeeeseeeesese e seseseeseeesseessesseeesesseesssseseseeseseseeses 1
27 | 25971-G06 | 4 GA WIRE (BLK 59 1/2") (SOL - BATTERY ) servveereereerererreresesreeeseeseseseeseserseses 1
28 | 73347-GO1 | TOW-MAINTENANCE SWITCH.....oooeerereereeeeeereeeeeereeeseesesessesesesseesesssseseesesesseses 1
29 | 71045-GO1 | RIVET, 5/32" X 3/4" LG eveeeeereeereereeeeeeseeeseseeessseseesseesseessessesesesseesssseseseeseseseeses 2
30 | 73398-GO1 | DIAGNOSTIC LABEL (FAULT CODE) ....veerieeeeeeesereesseeeeseseeseeeessseessseseessneesen 1

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION/STEERING

N

*Truck
% Models
Only
Front of Vehicle
41

33

e 2

*NOTE: Tie Rod Not
Shown for
Clarity

3 - Includes Iltems 4 -10
7 - Includes ltem 8
14 - Includes ltems 5 - 10, 15
18 - Includes Items 19 - 25
22 - Includes Iltem 23
29 - Includes ltems 20 - 25, 30

Page H-1 Service Parts Manual FLCARTPROS
0¥ '



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

N

[ 103

Front of Vehicle 105

62 - Includes Items 63 - 66, 69 - 74
70 - Includes ltems 71 - 74

81 - Includes ltems 82 - 84

86 - Includes ltems 87 - 89

94 - Includes ltems 95, 96

111 - Includes Items 112 - 114
118 - Includes Items 119 - 121

126 - Includes Items 127 - 131

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part

GET STARTED
B numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l h‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION/STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 70744-G01 FRONT AXLE ......etiiiiecettee et e st ee e esvee e s saee e sse e e s saveeseene s snee s ennnesnsneessnnes 1
2
3 70672-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 - 10)...uiiiiiiiiiieee e eiiitee s siete e e s siee e e e sessae s e s snseeeaesnesneaesnanee 1
4 70672-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .....ccccccvvvevirerierrereeveeeseee s v 1
5 25146-G1 GREASE SEAL ..ottt ettt eae et e s st e e e s a e e s raeaaenan 1
6 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .....cccoocoieiiiiiineienccinenenns 2
7 70895-G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8} ...... 1
8 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LGi..eevrceeeereeevceeee e sreee s vvee s s e e s svee e esene s e e 4
9 12093-G1 SLOTTED NUT, 1 - 14 oottt e s s 1
10 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ...eveiiiecieete et ee e e s 1
11 12091-G2 SPINDLE CAP....... ettt e st e s see e st e st e st s s a e s ee e e s seeenenessseeeenns 2
12
13
14 70673-G01 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15) it icciiiee i eiitieeesiiie e e seee e e s sesae s e s snreeee s snesaeaesnanee 1
15 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE).......ccoecctiiriierceeeeeiessereeseeeessenesseeeeees 1
16
17
18 70796-G01 SPINDLE AND HUB ASSEMBLY, 5 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 19 = 25) ..ttt ettt scite e sine e e stae e e s e e e e snnsae e e nanee 1
19 70672-G02 SPINDLE ASSEMBLY (PASSENGER SIDE) .....ccccccvvvevirerierrereeveeeseee s v 1
20 12092-G1 GREASE SEAL ...ttt et e st et ss e s e s e s e e e ane s sne e e e 1
21 50892-G1 ROLLER BEARING AND RACE ASSEMBLY .....cccoocoieiiiiiineienccinenenns 2
22 70772-G01 WHEEL HUB ASSEMBLY WITH RACES, 5 LUG (INCLUDES ITEM 23) ....] 1
23 30143-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LGi.eeteceeeereeeveeeeesieesseee s sveeessenesssveesssnnesnsnes s snnes 5
24 12093-G1 LI 2 I = N 1 e T 1 1
25 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ...eveiiiecieete et ee e e s 1
26
27
28

Page H-3 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

N

—> https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

29 | 70797-Go1 | SPINDLE AND HUB ASSEMBLY, 5 LUG (DRIVER SIDE)

(INCLUDES ITEMS 20 - 25, 30)......uvveereeeeereesreesesseesssseesesseseseesesessessseeseseseone 1
30 | 70673-G02 | SPINDLE ASSEMBLY (DRIVER SIDE).......ooeesimeeeerseeseesmseseeeseseeeossesessseseseseeses 1
31
32
33 | 00407-G6 BOLT, 1/2 = 13 X 8" LGivvveurreveeeeeeeereseseesseessesseessessssseesssseseseeseseseeseseseessseeseseseene 2
34 | 00560-G3 WASHER, 172" ovvooeeeeeesseeeeeseesesesssseseesse e sesesesseseseaseeessesesssseesss e sssseseseeseneneeses 4
35 | 70745-G01 | KING PIN TUBE ..o seeeeeseseeseseseeseseseesesesessesessesesesseeesessesesesseneseenes 2
36 | 70754-G01 | THRUST WASHER, 1" (STAINLESS STEEL) ... oveeeereeerereereseseeeseeeeseseeserersenes 2
37 | 14390-Gé LOCK NUT, 1/2 = 13 1oreeveseeeoeseeeeeeseseseesssessesesesseeesssseessssessesseseseeseseseessseesssesene 2
38
39
40 | 70928-G01 | SHOCK ABSORBER.......o.ommireerserereoserereosesesesesseeesesessesesesresesesseesessssesesseseseeses 2
41 70509-G01 | SHOCK ABSORBER BOOT ...oovveeeeeeesseeeesseseeesseseseseesesseseseseesessssesssseessssenen 2
42 | 31539-G1 WIRE TIE vvveeeeveeeeeeeesseseeeseeseseeese e ssessesesesessesesesseeessesesesseseses e nseseseseesenenaenes 4
43 | 10435-G1 SHOCK ABSORBER WASHER ........ccoeveeeeereeeseseeeesesseeesssseesessesenssseseseesenesseses 8
44 | 10194-G1 RUBBER BUSHING ......vveerreveeereeeereeeeeessesesesesseseesse e seesessesesessesessseesesssesessenes 8
45 | 00532-G6 NUT, B/8 = 24 c.oooeeeeeeseeeeesee e seeseeeseeseeseseseaessessseeses e sesseseseeseseseesssesses s sessse s 4
46
47
48 | 70597-GO2 | LEAF SPRING ...o.moeeoseeeerseeeeeseesereeseseseeseseseeseseseeseeesessesessesesesseesessesesesseseseeses 2
49 | 70664-G02 | LEAF SPRING (HEAVY DUTY)..oromeoreoesoneeeeseseseesseeseesesesseeesesseessssesesseseseseeses 2
50 | 70163-G02 | SPRING PLATE w.ooooeeesoeeeeseeseeseeseeeesesesesese e seseseesesesseessesseeeses s sssseseseeseseneenes 4
51 00532-G7 NUT, 7/16 = 14 coorveeeeeeeeeeeeereeseeeseeseseseesesessesesesseseses oo sessesseeseseseeseseseessseesesesene 1
52 | 00560-G2 FLAT WASHER, 7/16" covveorevveereeeveereeeeeeseeesnesesessesesesseesesssssesseseseesesessessseesesssone 4
53 | 00463-G4 BOLT, 7/16 = 14 X 1 1/2" LG cvveeeveereeeeeereeeseeseeessessssssesessesesesseseseseeseseseessseeseseseene 2
54 | 00734-G1 LOCK NUT, 7/16 = 14 crvveeeeeeeeseeeeeeseeseeseeeseeessesseeesesseeesssseeesseseseseesssessess s sssssenan 14
55 | 00463-G6 BOLT, 7/16 = 14 X 1 3/4" LG cvvoreeveeeeeeeereeeeeeresesresesessesesesseesesseseseesesessessseeseseseene 9
56 | 00464-G6 BOLT, 7/16 = 14 X 2 3/4" LG cvvoreveeeeeeeereeeeeereeesresesessesesesseesesseseseesesessessseeseseseene 2
57 | 01068-GO1 | BOLT, 7/16 - 14 X 3 1/2" LG wuveeerereeeeereeeseseeeseseseesseeseesesesseesesseessesesesesseseseeses 1

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

GET STARTED
B numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l h‘! (}' W ' 'j our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION/STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
58 70667-G02 SPACER ...ttt e e e s e e e e ene s s neeeens 2
59 70667-G03 YO o ] o (] = I TN 1
60
61
62 70602-G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 63 -66,69-74).] 1
63 70694-G01 RACK EXTENSION ..ottt ittt e e ne e s e 1
64 * JAM NUT, 172" - 201 ettt 1
65 70675-G01 Y X0 = {0 10 2 1
66 17618-G1 WIRE TIE ...ttt et e e s e e a e e e e nannenas 1
67 12416-G2 WIRE TIE ...ttt et e e s e e a e e e e nannenas 1
68
69 70638-G01 PINION SEAL ...ceitieiieceeteeeetee et e e reee e s e ssvee s sase s s eee s ssvesasene s sseessnseesnsseressnnes 1
70 70695-G01 RACK BALL JOINT (INCLUDES ITEMS 71 - 74) ..ot 1
71 50641-G1 RUBBER BOOT ...ttt e s e s e e s a e 1
72 50209-G2 CASTELLATED NUT, 7/16 = 20 ...cieeeceeeceeeseeeevvreeseeessseeeesene s sveeeenns 1
73 10387-G2 COTTER PIN, 3/32" X 1" LG cccereieeeeceercceeeseeesseeeeseressseeeesene s sveeeees 1
74 10389-G3 GREASE FITTING, STRAIGHT ...ttt e s e 1
75
76
77
78
79 70607-G01 STEERING SHAFT ...ttt s 1
80
81 70758-G03 STEERING COLUMN KIT (INCLUDES ITEMS 82 - 84)......ccccveccveeeeveernnenn. 1
82 70610-GO1 STEERING COLUMN ...ttt 1
83 28569-G01 STEERING COLUMN BUSHING .........coooiiiiiiee et 1
84 01022-G01 SCREW, #6 - 20 X 5/16" LG..co oottt s e e s 1
85
86 70758-G04 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 87 - 89)........c........ 1
87 70610-G02 STEERING COLUMN ...ttt 1

Page H-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

FRONT SUSPENSION/STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
88 28569-G01 STEERING COLUMN BUSHING .......cooiiiirricerrecrrcrre e e 1
89 01022-G01 SCREW, #6 - 20 X 5/16" LGi...ooviee i 1
90
91 01006-G01 BOLT, 3/8 - 16 X 1 1/4" LGi...eoereerire s e 4
92 00879-G1 LOCK WASHER, 3/8" ..ottt e e e 4
93
94 70580-G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 95, 96) ....c.cvoorereicrre e 1
95 01055-G01 BOLT, M8 X 1 1/4" LGi.eee et s 2
96 00565-G8 LOCK WASHER, 5/18" ... oot 2
97
98 70751-G01 RETAINING RING (INTERNAL) ....ooooiirier e e e 1
99 70888-G01 RETAINING RING (EXTERNAL) ...cccoorrriir e e 1
100 15112-G1 BALL BEARING ...t e 1
101 70887-G01 WAVE WASHER ...t 1
102
103 71948-G01 STEERING WHEEL ..o e e e 1
104 71950-G01 CLIPBOARD ...ttt ettt e e s n e e 1
105 71146-G01 STEERING WHEEL........oi it 1
106 71147-G01 STEERING WHEEL COVER ..ot et 1
107 71047-G01 LABEL .o 1
108 71949-G01 HUB COVER ...ttt et s 1
109 14390-G2 LOCK NUT, 5/8 - 18 ...ttt s e e 1
110
111 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 112 - 114)............. 1
112 50641-G1 RUBBER BOOT ... ittt sne e e e 1
113 50209-G2 CASTELLATED NUT, 7/16 - 20 ...oe et 1
114 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ...coooiiiiiiieeeeee e 1
115 10389-G3 GREASE FITTING, STRAIGHT ..o e s sr e s 1
116 10387-G2 COTTER PIN, 3/32" X 1" LGttt e 1
117

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAr numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE p

FRONT SUSPENSION/STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
118 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 119 - 123) .......... 1
119 50641-G1 RUBBER BOOT ...ttt sciee e sree e e sree e s ss e e e s sraae e e 1
120 50209-G2 CASTELLATED NUT, 7/16 - 20 ...ceieeiiiiiieiiesceee s e ee s ssien e s sen e s 1
121 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD) .....ccevvrirererceerereeeceeeeeeeenne 1
122 10389-G3 GREASE FITTING, STRAIGHT ......ooiiiieeee v ssee e e e eee s s 1
123 10387-G2 COTTER PIN, 3/32" X 1" LG .uiiiiiiiiiieeinsciieee s seiee e siraeee s sssae s eessssae e s s ssneaaenan 1
124
125
126 70876-G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 131} . 1
127 70897-G02 THREADED ROD (24" LG) ..uvtteeiicciiiee e siitte s siene s seree e sene e sena s snnenas 1
128 70902-G01 TIE ROD END (LEFT HAND THREADS) ......ceoviiie vt veee e 1
129 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).......cccccvvevvrerreerierennns 1
130 70902-G02 TIE ROD END (RIGHT HAND THREADS).......ccccoi ittt 1
131 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) .....cccoicviiieeiiciiieeenins 1
132
133 00734-G1 LOCK NUT, 7/168 = 14 ..ottt ettt s st ee s e st e saae s ssae e s s s e s sve e ens 2

Page H-7 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part

KN Ow\, numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPrOS.Com/f.html

our search box and it will find the part you are looking for. HERE
FRONT SUSPENSION/STEERING

N

Service Parts Manual -;oaéc ARTPROS



DID YOU CartPros directs you to the right part using the part

K r‘JG‘J‘J" numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

. our search box and it will find the part you are looking for. HERE

ELECTRIC MOTOR

N

1 - Includes ltems 2 - 11
14 - Includes ltems 15 - 28

PDS ONLY

Page J-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU

N

CartPros directs you to the right part using the part
K f\é (} A '-; numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

G“:’;:'E‘TED—)- https://CartPros.com/f.html

ELECTRIC MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73124-G02 MOTOR, FLEET SPEED, NON-VENTED (INCLUDES ITEMS 2 - 11) ............... 1
2 73120-G01 ARMATURE ...t et 1
3 73120-G03 BRUSH SPRING.......ooo it 4
4 73120-G15 BRUSH PLATE AND BOX ......ootiiiirirrecerireceserseser e e sereseesneseesnnesseeas 1
5 73120-G25 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......c.ccoccvcrivnenee 1
6 73120-G07 BEARING ...ttt 1
7 73120-G06 SNAP RING ..o et e e 1
8 73120-G09 COVER PLATE AND SCREW .......ccoi ot 1
9 73120-G08 COVER COMMUTATOR END .....coiiiiieienee e e 1
10 73120-G16 CAP e e e e e 1
11 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE)..........cccocvevncriencnes 1
12
13
14 73291-G04 MOTOR (SEPARATELY EXCITED) (PDS) (INCLUDES ITEMS 15 - 28)............ 1
15 73120-G32 ARMATURE ...t 1
16 73120-G35 BRUSH SPRING ..o e eses s sn e s ne e 8
17 73120-G34 BRUSH ..o 8
18 73120-G36 BRUSH BOX....o ettt s 1
19 73120-G37 BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ......c.ccoccvcrivnenee 1
20 73120-G07 BEARING ...ttt e s ne e 1
21 73120-G06 SNAP RING ...t s 1
22 73120-G39 HEADBAND ...ttt s s s s 1
23 73120-G33 FRAME AND FIELD COIL (INCLUDES HARDWARE)..........cccocvevncriencnes 1
24 73120-G38 COVER COMMUTATOR END ......occooreiirirernee st csne e 1
25 73328-G01 MAGNET ..ot 1
26 01037-G02 SCREW, #10 - 32 X 1/2" LG .eeieeie ettt 1
27 73277-G01 RETAINING RING......cctriiiirrecereecerersee e s e 2
28 73327-G01 SPEED SENSOR.....cccoiitiirerrie e st se e e s 1

Service Parts Manual

ZLCARTPROS




DID YOU CartPros directs you to the right part using the part
iR )T, §*9 numbers from this manual. Enter the part number into GET STARTED
r( I‘é { t*\" . our search box and it will find the part you are looking for.

HERE
REAR AXLE - HYDRAULIC

—> https://CartPros.com/f.html

NOTE: Apply a light coat of moly grease

to male spline before assembly.
Reference item 10

Front of Vehicle

1 - Includes ltems 3 - 8
2 - Includes ltems 3 - 8
15 14 13

16

NN

B

Axle Tube

Brake
Mechanism

Page K-1

Service Parts Manual

ZLCARTPROS



DID YOU

KNOW?

CartPros directs you to the right part using the part
numbers from this manual. Enter the part number into
our search box and it will find the part you are looking for.

GETSTARTED _5,_  https://CartPros.com/f.html

HERE
REAR AXLE - HYDRAULIC

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 73504-G02 REAR AXLE AND BRAKE ASSEMBLY (INCLUDES ITEMS 3 - 8)....cccceccrvrernnen. 1
2 73504-G03 REAR AXLE AND BRAKE ASSEMBLY, PDS (INCLUDES ITEMS 3 - 8)............ 1
3 AXLE SHAFT (DRIVER SIDE).....cooiiieiieeeee e 1
4 AXLE SHAFT (PASSENGER SIDE) .....cccceoreiiirieerree e e 1
5 28776-G01 DIFFERENTIAL COVER......ccciiiiierreerrece s e e 1
6 28610-G01 FILL/CHECK PLUG WITH O-RING ......cccoiiireneeree e 1
7 15558-G1 BOLT, 5/16 - 18 X 3/4" LGi...vererierrereeerir et see e e e ene e 10
8 73050-G01 VENT e e e 1
9
10 28095-G01 MOLY LUBE, 2 OZ ...ttt s AR
11 24261-G1 BUMPER SPLINE ..ottt e 1
12
13 00797-G2 BOLT, 1/4 - 20 X1 /4" LG ..o e 3
14 00565-G7 LOCK WASHER, 1/4" ... ettt 3
15 27327-G02 CABLE CLAMP ...t e s san e sne e 1
16 00559-G7 WASHER, 1/4" ...t e s s s 3
17
18 14585-G1 INNER OIL SEAL ...ttt e s s s 2
19 13084-G1 WHEEL BEARING ASSEMBLY ......oooiiirrreeeirererrre s snneee e 2
20 14584-G1 BEARING RETAINER RING ......ocoriirieeeteerere e e 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
B () J-j numbers from this manual. Enter the part number into GET STARTED ﬁ— https://CartPros.com/f.htmI
K, r‘a v . our search box and it will find the part you are looking for. HERE

REAR SUSPENSION

N

Page L-1 Service Parts Manual ﬂ CARTPROS
0¥0



DID YOU

N

CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

REAR SUSPENSION

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74207-G01 LEAF SPRING.....coi et cere st st ser e e s s s sreeene s 2
2 73217-G01 PLATE .ot e e s e e e n e 2
3 30553-G1 ‘U BOLT, 3/8-16 X 2 1/8" X 5" LG o eee i 4
4 00560-G1 WASHER, 3/8" ...t e s 8
5 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 8
6
7 70291-G01 FLANGED BUSHING ...t s e 4
8 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG c.eoocii e 2
9 12262-G1 LOCK NUT, 3/8 - 16 ...eeeeeie et 2
10
11 70291-G01 FLANGED BUSHING ...t s e 8
12 70289-G02 SPACER ...t e e e e 4
13 70290-G01 SHACKLE PLATE ...ttt e e s 4
14 00429-G4 BOLT, 3/8 - 18 X 3 1/2" LG ..o iceieeeeee et 4
15 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 4
16
17 70469-G01 SHOCK ABSORBER........oooii ettt 2
18 70472-G01 SPACER, SHOCK ABSORBER ........cce oo 2
19 00560-G3 WASHER, 172" ..ottt e e 2
20 00551-G1 LOCK NUT, 1/2 = 13 ettt s e 2
21 10194-G1 RUBBER BUSHING .......cocoiiiien ettt e s s s e 4
22 10435-G1 WASHER, SHOCK ABSORBER ......cccci ittt 4
23 00532-G6 NUT, B/8 = 24 .. e 2

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LALF numbers from this manual. Enter the part number into
r( f‘é {) "f\" ? our search box and it will find the part you are looking for. HERE

SEATING

<
e (T S\

Passenger Side

—> https://CartPros.com/f.html

N

TES ~

Driver Side

SHUTTLE

Floormat

Page M-1 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
. r OVJ’ numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
K q . our search box and it will find the part you are looking for. HERE

SEATING

N

Service Parts Manual L CARTPROS
070



DID YOU CartPros directs you to the right part using the part GET STARTED

i PA {) g"i §*» numbers from this manual. Enter the part number into
r( 'J . our search box and it will find the part you are looking for. HERE

SEATING

—> https://CartPros.com/f.html

N

TE5
54 - Includes Items 55 - 58

SHUTTLE
41 - Includes Items 42 - 48

See
Body Section

Page M-3 Service Parts Manual ﬂ CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part GET STARTED

~ % "9 numbers from this manual. Enter the part number into
K r‘a G "‘J . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

SEATING

N

SHUTTLE 6

61 - Includes ltems 62 - 73
64 - Includes ltems 65 - 71

Service Parts Manual L CARTPROS
070 '



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE
SEATING
N

THE USE OF NON U.L. PARTS WILLC VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

" Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70836-G00* L I 5 PSR 1
2 71316-G01 L T T T 7 TSRS 1
3 71055-G01 RIVET, 3/168" X 1" LG ittt eiete e seee s ae e ne e s se e s 3
4 71599-G01 VENT PLUG ...ttt s e s st e st ssae s e s s e s e s e e e ennne s saneeeenns 4
5 32805-G6 IR R = X 1
6 27731-G01 ASHTRAY L.ttt s e s a e s s s e e e s e be e e e e s beae e e e nannenas 1
7
8 00439-G8 BOLT, 5/16 - 18 X 2" LG -ueiiei ettt e e e 3
9 00675-G1 WASHER, 1 1/4" X 3/8" ...ttt ettt s e 3
10 71883-G01 RUBBER WASHER, 5/8" .......ceiieesiesiesesiesiese e seesesessesseessesesssssseneensessessenseseens 3
11 23726-G9 SPACER, 3/4" ...ttt st et e e e e s eeane s e e e e e 3
12 11098-G6 LOCK NUT, 5/16 = 18 ..ooiceeeeceeccetee vt eete s st e s e see e sase s ssaee e s s e s e e s sneeeennes 3
13
14 70820-G01 SEAT BACK SUPPORT ..ottt ettt ese et e a s e sa e e e nensennas 1
15 00976-G06 SCREW, 5/16 - 18 X 3/4" LGi...eoeeiieeeeenee e ree ettt ssee e seesne e eeeeeens 2
16 11098-G6 LOCK NUT, 5/16 - 18 ..ottt 2
17 00427-G8 BOLT, 3/8 - 18 X 2" LG u.eiiiiicieieeeeiieee s siitee e s siete e s s srae e e e sssae e e s snraeeessnneaeaesnanee 2
18 00675-G1 WASHER, 1 1/4" X 3/8" ...ttt ettt s e 2
19 23726-G4 SPACER, 5/18" ... ettt e st e s et s s e e enen e s e e e ens 2
20 15717-G5 ACORN NUT, 3/8 - 16 . eeeieeeerceieereeescte e s reeessvte s see e s e e s sssessee e s s seeesnene s sseeeenns 2
21
22 71751-G** SEAT BACK ASSEMBLY ......cciiiiiieieeieeiesieee e eseeeeneesessae e eseesesseseassesseseassnssass 1
23 71632-G01 HAND GRIP ..ottt st e e e st e s s e s e e e s sre e ernee s e e e e enns 1
24 71204-G02 BOLT, 1/4 - 20 X 2" LG oo ooeeeeeeeecreeeevctee ettt e svte e e e ssee e s svee s s see e s svee s snnae s ane e s snnes 4
25
26 70845-G01 CONSOLE COVER (WITHOUT DIRECTION SELECTOR).....cccceeieereenreeennne 1
27 70845-G02 CONSOLE COVER (WITH DIRECTION SELECTORY) ....cceviiee e 1
28 70846-G01 SEAL (DIRECTION SELECTOR)...c.eiiiirtieeiereeeieeeteeieeeeenee e see e e e eeeeeens 1
29 70847-G01 SEAL (BRAKE LEVER) ......ccoiiieieitesineieeiesteee e e eesiee e e e e eaeseseassesaeneassnsannas 1
30

Page M-5 Service Parts Manual

ZLCARTPROS



SEATING
N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31 70853-G** SEAT BOTTOM (SHUTTLE) ...ttt et s 2
32 70835-G** SEAT BOTTOM (TED) ..ot eeneeeeesieee st seeeeeseee e sneesseeeesneans 2
33 70864-G01 LI 100 [ = TP 6
34
35
36
37 71751-G** Ly I = X PSR 1
38 00414-G8 =10 I T 7 A~ 4 el S 4
39 00565-G7 LOCK WASHER, /4" ... ettt ettt see e e s 4
40
41 71611-G™* SEAT BOTTOM (INCLUDES ITEMS 42 - 48) (SHUTTLE 4 & 6) .....coecvvreeeennen. 1
42 71610-GO1 SEAT HINGE ...ttt s see e s evee et e s s e s s e s s sn e e s e e snnneen 2
43 00720-G08 SCREW, #12 - 14 X 1" LG wieie et st 6
44 71012-G01 FRONT EDGE TRIM... .ot eieee et st e e see e e snee e e saeeeen 1
45 71608-G01 BACK EDGE TRIM ...ttt st s se e s se e eee e 1
46 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....ccotrotiiieeeiee e 1
47 71702-G01 HIP RESTRAINT (DRIVER SIDE) ....c..coiiiiieieieee e 1
48 71204-G01 BOLT, 1/4 - 20 X 7/8" LGi...uiiiiiiiiiieiiesciiete s scieeeeesceine e e sssae s e e sessaea e s ssneaaenan 8
49
50 74137-G01 SEAT BACK SUPPORT (TED) ...eeiieieeeneeeieseeeie sttt see e e e eeeeeeas 2
51 01006-GO1 BOLT, 3/8 - 16 X 1 1/4" LG {TED) c.eeee ettt 4
52
53 71651-G** SEAT BOTTOM (TESB) ...eieieeeeeeieeeee et e see ettt e e e e e seesne e eneeseens 1
54 71646-G01 HAND HOLD KIT (INCLUDES ITEMS 55 - 58) ...cevviriiereeeeie e 1
55 71876-G01 HIP RESTRAINT, REAR SEAT (DRIVER SIDE) ......ccccovoiiiieieeeeeeee e 1
56 71876-G02 HIP RESTRAINT, REAR SEAT (PASSENGER SIDE).......ccccceeivivrieieencne 1
57 00559-G7 BT | TR I 8
58 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LGi.eeee ettt e e s 8
59
60

Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part

DID YOU ) F
numbers from this manual. Enter the part number into

GET STARTED 3> .
r( f‘é {) "f\"? our search box and it will find the part you are looking for. httpS//CartPFOSCOm/fhtml

SEATING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
61 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 62 - 73) (SHUTTLE 6)..cccccvevvevvevvceeens 1
62 74117-GO1 SEAT SUPPORT BRACKET ...ttt ettt s e s 2
63 71751-G** SEAT BACK ... ettt et 1
64 74139-G** SEAT BOTTOM (INCLUDES ITEMS 65 - 71) e eoee e eeeee e e e 1
65 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) .....covveveierierierenveeesreee s reeeeenes 1
66 71702-G01 HIP RESTRAINT (DRIVER SIDE)......cotiiiiiiiiiieeie e 1
67 00414-G8 BOLT, 1/4 - 20 X 1" LG eoereee et e e ereeeseee s sneessveees e e e s seee s svee e 8
68 00565-G7 LOCK WASHER, 1/4" ...t rcee s tee e e s sse e snee s e e s e e 8
69 00559-G7 WASHER, 1/4"..... ettt e et e e st e e e e sereae e e nanes 8
70 71012-G01 SEAT TRIM (REARY) ...ttt 1
71 74140-G01 SEAT TRIM (FRONT).....oiiiierccereeereveceeeerenessee s seeessenesssseessereesseeenns 1
72
73 71204-G01 BOLT, 1/4 - 20 X 7/8" LGi...uiiiiiiiiiieiiesciiete s scieeeeesceine e e sssae s e e sessaea e s ssneaaenan 12
74
75 17838-G1 NYLON BUSHING ..ottt rte e et e e s s s e s s e e e s e s sanes 4
76 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG ..evreieeee et reeievste e e e sseee s svee s s e s sve s snnn e s e e 2
77 00559-G8 WASHER, 5/18" ...ttt ettt e e e e e s be e e s e e e a e e e e nannenas 2
78 11098-G6 LOCK NUT, B/16 - 18 ...eeieiiieciiiee e eeiiee et e s siee e e s sre e e ssae e e s sr e e e s ssraeeesnans 2

Page M-7 Service Parts Manual

ZLCARTPROS



CartPros directs you to the right part using the part
N0 YOU numbers from this manual. Enter the part number into GET STARTED ﬁ» https://CartPFOS.COm/f.htm|
K N OW? our search box and it will find the part you are looking for. HERE

SEATING

N

Service Parts Manual .;oa‘oc ARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

WEATHER PROTECTION

—> https://CartPros.com/f.html

N

Windshield
Retainer Front of Vehicle

REAR WINDSHIELD ' Front of Vehicle
11 - Includes ltems 12 - 17

FULL WINDSHIELD

19 - Includes Items 20 - 25 Front of Vehicle

4®

Page N-1 Service Parts Manual ﬂ CARTPROS
0¥0 .




CartPros directs you to the right part using the part
:{?.I?lil ;:;,'5--; numbers from this manual. Enter the part number into Gn:::gﬁb —_— https://Caﬁpros_com/f_htm|
- | . C

e e WEATHER PROTECTION

N

Rear of Vehicle Strut

SUNTOP (SHUTTLES)
27 - Includes ltems 28 - 49

(Front Passenger
Front of

Side Shown)
Vehicle 43

44/“%

Service Parts Manual L CARTPROS
00 '



DID YOU CartPros directs you to the right part using the part GET STARTED
B \AS numbers frem this manual. Enter the part number into ﬁ- https://CartPros.com/f.html
r‘l ir.‘! {) ﬁf 'l‘" ? our search box and it will find the part you are looking for. HERE p

WEATHER PROTECTION

N

ﬁ) 52

Front Of
Vehicle

(Driver Side /
Rear Shown) % %

(Driver Side

( A ) Shown) Ol

&

Front Of
Vehicle

Vehicle

i,

———

SUN TOP (TES5) /
51 - Includes ltems 52 - 69 L
=W

Page N-3 Service Parts Manual .ﬂ« CARTPROS
0¥0 .



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

WEATHER PROTECTION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75534-G01 WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2 - 9) ....covvireeecreernee. 1
2 E950WSB3 FOLD DOWN WINDSHIELD ......oiriiiieee e 1
3 EGWHC24 SASH, 3/4" X 14" LG ..ttt e e 2
4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)....cccocvvrvereeecreeeee, 2
5 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).....c.coocvii i 4
6 EGWHG13 RUBBER GROMMET ...ttt e s 2
7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....cccccvevrerie e 2
8 137-010 TOP GRIP ..ottt e e 2
9 136-008 FASTENER ... .o 2
10
11 75535-G01 WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 - 17} ..eeioeireereeeeecee e 1
12 EIRWFB3 REAR WINDSHIELD ....oeiiiirrecereeeeeeee e s e 1
13 EGWHC14 SASH, 1" X 15 9/18" LG ..ot 2
14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL)....ccccciiiieriieeeeeeeeeeeee 2
15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL).....c.coocvii i 6
16 EGWHG13 RUBBER GROMMET ......oooiiiiireerr e s s 2
17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......cciiiirie e 2
18
19 75536-G01 WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25} ......cecoverricrereeecreeenees 1
20 EISWFB3 FULL, WINDSHIELD......cccotiiiririre s e e sn e e e 1
21 EGWHC13 SASH, 3/4" X 22 7/168" LG ..ottt 2
22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccevririeeieeeee 2
23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL).....c.coocvii i 4
24 EGWHG13 RUBBER GROMMET ......oooiiiiireerr e s s 2
25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL).......cciiiirie e 2
26
27 75282-G0* SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) ......coooe i 1
28 75271-G0* SUN TOP ..ottt e e 1
29 75045-G03 FRONT STRUT ..ottt s s s 1
30 75274-G01 REAR STRUT (DRIVER SIDE).......ooiiiiieeieeeeee e e 1

Service Parts Manual L CARTPROS
0v0 '



DID YOU CartPros directs you to the right part using the part
' 'd (} A . -j numbers from this manual. Enter the part number into GET STARTED
r{l .‘! our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

WEATHER PROTECTION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 75274-G02 REAR STRUT (PASSENGER SIDE) ......ccccoceiriierieeerrrieeseressseeesneeessseeeens 1
32 19853-G1 END C AP, 17 et e et e e e e e e e s a e e e e e e e e e e e e e s s s aesnraeaaeaas 2
33 00665-G5 BOLT, 3/8 - 168 X 1 3/4" LGiocoo ottt ecinieeeee e e e e e e s e aae s 4
34 00679-G1 WASHER, 3/8" ...ttt e e e e e e e ere e e e e nne s 8
35 00771-G5 NYLON WASHER, 3/8"......ooooi ettt e s e s s e 4
36 00891-G5 LOCK NUT, B/8 = 16 ..ueeeiiiiiiie e ecitieitr e te e e enie e ae s e e e e e e e s e neneaaeaas 4
37 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LGi.coi ettt ee s s s 4
38 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LG ettt st s e s 2
39 00879-G1 WASHER, 3/8" ..ottt ee e ecrtee et e e e e e e e e s s s e e aeaeae s e e e e ssennnnnnnns 4
40 75048-G01 Yo O = o O 2RSS 2
41 00905-G8 LOCK WASHER, 5/16" ...ttt e s s nee e e s s e 4
42 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LG ettt se s s e 4
43 75240-G01 HANDLE ..ot tie e cee e e e e e e e nr e e e e e e e e e s e e e snnnnssrneaaes 5
44 00163-G2 SCREW, 1/4 - 20 X 1 1/4" LG ..ttt eeeieniee e e aae s 10
45 00642-G8 WASHER, 5/16" ... ettt et e e e ere e s e e nae s 12
46 11098-G6 LOCK NUT, 5/16 = 18 ..ttt e s s s e s e e 6
47 18716-G2 Y 0 = o T RS 2
48 00567-G8 LOCK WASHER, 5/16" ...coeeiie e eeieitite ettt inie s ae e e e s e e e s e neneaae s 10
49 01010-GO1 I = L R I 2 U 10
50
51 75485-G01 SUN TOP KIT (TE5) (INCLUDES ITEMS 52 - 89) ...ccoccvvieiiiiiiieiie e s cvneneeas 1
52 75487-G02 REAR SUPPORT (DRIVER SIDE) .....oueiiiiiiieee et siee e 1
53 75487-G01 REAR SUPPORT (PASSENGER SIDE).......ccccovvivirrrieeeeeeeveee e veeeenes 1
54 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LGi.ecooi ettt e s s 4
55 00679-G1 WASHER, 3/8" ..ottt ee e ecrtee et e e e e e e e e s s s e e aeaeae s e e e e ssennnnnnnns 8
56 00771-G5 NYLON WASHER, 3/8" ..ottt te e en e sea e e e e e e e e n e e eaae s 4
57 00891-G5 107 G L I 7 < 4
58 19853-G1 NI 0 Y e S 2
59 75488-G01 FRONT SUPPORT ...ttt te e e ente s e e s e e e e e e s e aeaae s 1
60 01035-G01 BOLT, 5/168 - 18 X 2 1/4" LGttt ecinieeeee e e e e eaae s 4

Page N-5 Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

B LAL numbers frem this manual. Enter the part number int ﬁ- https: rtPros.com/f.html
r( r‘é {) ?\’ ? our search box and it will find the part y?:u are |unk?:|ér}[?r, HERE ps //Ca 0s.co /

WEATHER PROTECTION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00905-G8 LOCK WASHER, 5/16" ..o e e sn e e e 4
62 75048-G01 SPACER, 1/2" ..ttt e e e e 2
63 00879-G1 WASHER, 3/8" ...t s 4
64 74374-G01 SUN TOP ..ottt e e 1
65 00685-G10 BOLT, 5/16 - 18 X 2 3/4" LGi...vrirerirererererrece s e sr e s e 2
66 00907-G2 WASHER, 5/16" .....eiieeieeeeeeee s s 6
67 00660-G8 WASHER, 5/18" ...ttt e e 6
68 11098-G6 LOCK NUT, 5/16 - 18 ...t e s e 6
69 00685-G11 BOLT, 5/16 - 18 X 3 1/4" LGt 4

Service Parts Manual

ZLCARTPROS



DIDYOU - Cortres drec ot et por s Ve 091 GETSTARTED 3 pips:
r‘l ir.é {}' ”ﬂ&ﬂ" ? our siarrl‘f box (:'\d it will I'll:-dElhtE pg’r‘l yf;ur;rﬁ I():Ling for. HERE httpS//CartProscom/fhtml
N
1 - Includes Items 2 - 4
6 - Includes ltems 7 - 9
11 P
3 7
8
6" CHROME HUBCAP 8" CHROME HUBCAP SILVER / GOLD SPOKE HUBCAP
13 14 15, 16
Page P-1 Service Parts Manual

ZACARTPROS



DID YOU CartPros directs you to the right part using the part GET STARTED

MR WAS™> numbers from this manual. Enter the part number into
r( I‘é {) af\" . our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

WHEELS AND TIRES

N

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 27772-G11 TIRE AND WHEEL, 18.5 X 8.5 - 8, 4 PLY RATING

(INCLUDES ITEMS 2 - 4}ttt e AR
2 27772-G10 18.5 X 8.5 -8 CARLISLE TIRE (LINKS 1) ..ciiiiiiiiceceeee e AR
3 10641-G1 WHEEL RIM, S LUG ... e AR
4 11657-G2 VALVE STEM ..ottt e e AR
5
6 32028-G2 TIRE AND WHEEL, 18.5 X 8.5-8, 6 PLY RATING (OPTIONAL)

(INCLUDES ITEMS 7 - 9) ..ot AR
7 27775-G02 18.5 X 8.5 - 8 CARLISLE TIRE (LINKS) .....riirreeerreerres e e AR
8 10641-G2 WHEEL RIM, 5 LUG ...ttt e AR
9 11657-G2 VALVE STEM ...ttt e s e AR
10
11 14723-G1 LUG NUT, 1/2 = 20 ettt e AR
12
13 16042-G* 6" CHROME WHEEL CAP ...t AR
14 14913-G* 8" CHROME WHEEL COVER.......cci ittt e AR
15 19241-G* SILVER SPOKE WHEEL COVER.........oooiriirreireneeee e AR
16 19241-G* GOLD SPOKE WHEEL COVER ......c.ooioriire et et AR

Service Parts Manual

ZLCARTPROS



DID YOU CartPros directs you to the right part using the part
KNOW numbers from this manual. Enter the part number into GET STARTED —_— https://CartPrOS.Com/f.html
&  oursearch boxand it will find the part you are looking for. HERE

WHEELS AND TIRES

N

Page P-3 Service Parts Manual FLCARTPROS
0¥



CartPros directs you to the right part using the part
I;(IH%’ W-', numbers from this manual. Enter the part number into GET STARTED ﬁ, httpSZ//CartPros.Com/f_html
- oL

ir search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual '-:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part
K f\é (} A ' -; numbers from this manual. Enter the part number into GET STARTED

—> https://CartPros.com/f.html

our search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANGCE KIT c..oooveeerereeesseseseeseseseeseseseeseseseesseessesssessesesss e sseseseseesssessessseesessseessseseeneseseeseeees 25587-GO1
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL) w.eoueveereereeseeeseesesesseeesesseeesseseeesseseseseesesessessseeseseseenn 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP ......cveereeveerseeseessesseesssseesseseseseesesessessseesesssessseseeseseseeseeees 28251-GO1
CURRENT INDICATOR .....eooeveereeveereeeeeeseeessesesessesesessesesseseseseeseseseesssessesssesess s sessseesessesesesseseseesesessessresessssene 16489-G2
DIGITAL MULTIMETER ..o eeveeeseeeeeseseeseeeseeseseseesesesesesessesesessesesessesesesseseseessssesessseesesssesessssesesssseseeees 27481-GO1
CRIMPING TOOL. ..veveeeeveereeeveeseseeeseesesesesessesessesesesse e eseseseseesessesesesesesssesessesesessesesesseseseesssesessreseseseesesesees 27765-GO1
SLIDE HAMMER (AXLE/HUB BEMOVAL) w...cvoooeeveeeseeeeeeeseesseseesesesesseeessasesss e esesseeessssesessesesenaesesesaesssaesesssenn 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) vvororeveeeeeeeeeeseseeesseseeseeesessesessasesss s esessesessssesensesesesaesssessesssaesesssenn 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ....coourveeeeeveeseeeeseesesseeesesseeesesseseseesesessesssesessseessseseeseseseesesessessseses 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .....ocoevoveeeseeeseseeeesesseeessssesessesesessessseesssssessseseeseseseesesessesseeses 28432-GO1
PEN 3 OUNGCE (89 ML) - WHITE ....rvveeeeeeeeeeeeeeeseeeseeseeeseeseseseeessesseeesesseseseeseseseessseseessseesessssesessseneseseesessseesseees 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW.......vveoeereeeseseeeeseseeeesseseseseesesessessseesessssesessseeseseseesesssseseeees 28432-G03
PEN 3 OUNGE (89 ML) - ORANGE ......veeereeeeeeeeeeeseesesesesesesessseesessesesesseseseesesessesssesessseeseseseeseseseesasesseseseses 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....cveeoeeveoeeeeeereeeesereseeseesse e ssesesessesessesesssesesssesesssssesseseseeses 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ......vveorveeereeeeerseseseesesereeseseseseseseesesesseseeees 75831-GO1
AEROSOL 12 OUNGE (360 ML) - HUNTER GREEN ........cocveeereeseeeseeseseeseseseesessseesssesessssssesessesessesssessssseen 28140-G09
AEROSOL 12 OUNGE (360 ML) - CHAMPAGNE BEIGE ........veeeeveeereeseseeseseseesesssessseeessssesesesseseseesssessssseen 28140-G15
AEROSOL 12 OUNGE (360 ML) = WHITE w.vveeoeeveeeeseeeseeeeeesseseeeseeseseseesesesseseseesess s sess e ssssssesessesessesssessssseen 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........coorveeerererereseseseseseseseeeesessesesessesesessereeesereee 28140-G14
AEROSOL 12 OUNGCE (360 ML) = ORANGE .....veoeoeveeeeeeeeereeseeeseeseseseeseseeseseseesesssessssssesessssesessesesessesessssreee 28140-G13
AEROSOL 12 OUNCE (360 ML) = STEEL BLUE PEARL «...ovnvvvermveeerresereeseseseeseseseeseeessesssessesessssesessssesssereeen 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ......eeueveeeeeeereeeseereeeseesesesseesesseesessesesesseseseessseesessseesesssssessseesesesseseeees 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) ......ccormveeerereeerserereesesereeseseseeseseseesesesseseeees 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) w....coumvevereereeereereeeesesesesesesessseseessseseesseees 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ......veereereereeseeeeseeseesseseeessesesesseseseesesssesssesesssessesseees 75500-GO1
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ... vveeeeveeereeseseeseseseeseseseessseessseesesessesessesssessssseen 75502-GO1
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY ......coumrveereseeereerereseeseresseseseeseseseesesssseseseseesesssseseeees 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY ....ovmvvvererereerereeerereseeseseseereeee 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .........veeereveeereeveeeererereeseneeesereseeseseeeerenee 75505-G01

Appendix A-2 Service Parts Manual .ﬂ« CARTPROS
) :



DID YOU CartPros directs you to the right part using the part GET STARTED

K N 0 W‘) numbers from this manual. Enter the part number into
& oursearch box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........ccccooiniriereieereecrereee s 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........cccccconiiiniirieenen. 75507-G01
MULTI-PURPOSE VALUE PACK ... .ottt et sae e s sre e sr e e e e e e e s 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

» CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual L CARTPROS
070



DID YOU CartPros directs you to the right part using the part

quGij numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|

our search box and it will find the part you are looking for. HERE

SPECIALTY PRODUCTS

Notes:

Appendix A-4 Service Parts Manual ﬂ CARTPROS
)



DID YO CartPros directs you to the right part using the part
K N Ouw-, numbers from this manual. Enter the part number into GET STARTED —_— https://CartPros_Com/f_htm|
L] oL

ir search box and it will find the part you are looking for. HERE

OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual '-:gaac ARTPROS



DID YOU CartPros directs you to the right part using the part
K PA {) i’i‘i"ﬁ numbers from this manual. Enter the part number into GET STARTED

our search box and it will find the part you are looking for. HERE

—> https://CartPros.com/f.html

N

OPTIONS/ACCESSORIES
ITEM KIT NO. COMMENTS
ACCESSORIES LISTING KIT NO. SECTION
CHROMEHUBCAP 8" ... ... e 14913-G1.............. WHEELS AND TIRES
CHROMEHUBCAPG" ... . i 16042-G1.............. WHEELS AND TIRES
SILVER SPOKE WHEEL COVERS................. 19241-G1.............. WHEELS AND TIRES
GOLD SPOKEWHEEL COVERS .................. 19241-G2.............. WHEELS AND TIRES
HOURMETER. . ... ... ... i, 75113-G06............. ELECTRICAL
WINDSHIELD, FOLD DOWN (REQUIRES SUN TOP) . .75534-GO1............. WEATHER PROTECTION
WINDSHIELD, REAR (REQUIRES SUN TOP)........ 75535-GO1............. WEATHER PROTECTION
WINDSHIELD, FLAT (REQUIRES SUN TOP)......... 75536-GO1............. WEATHER PROTECTION
SHUTTLES
SUN TOP, 118", WHITE (INCLUDES HANDLES)...... 75282-GO1............. WEATHER PROTECTION
SUN TOP, 118", CHAMPAGNE (INCLUDES HANDLES) 75282-G02. ............ WEATHER PROTECTION
TURNSIGNAL. . ... ... it 75107-G0O2............. ELECTRICAL
ASHTRAY .. ... e 75109-G0O2............. SEATING
CONVERTIBLECARRIER ....................... 75278-GO0* . ............ BODY
TES
CENTERBASKET. ... ... i e 75003-G02
SUNTOP. .. e 75485-GO1............. WEATHER PROTECTION
Appendix B-2 Service Parts Manual

ZLCARTPROS



DID Y! CartPros directs you to the right part using the part
K rqg VJ‘) numbers from this manual. Enter the part number Ii)r‘:lo GET STARTED ﬁ, httpSZ//CaﬁPros.com/f.htmI

our search box and it will find the part you are looking for. HERE

EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department

ZLCARTPROS



	Front Cover.ps
	

	Models.ps
	
	

	Table of Contents.ps
	
	

	How to Use.ps
	
	
	
	
	

	Accelerator.ps
	
	
	
	

	Battery Charger-Portable.ps
	
	

	Battery Charger-On Board.ps
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	
	
	
	
	

	Direction Selector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	

	Electronic Speed Control.ps
	
	

	Electronic Speed Control-PDS.ps
	
	

	Front Suspension.ps
	
	
	
	
	
	
	
	

	Electric Motor.ps
	
	

	Rear Axle.ps
	
	

	Rear Suspension.ps
	
	

	Seating.ps
	
	
	
	
	
	
	
	

	Weather Protection.ps
	
	
	
	
	
	

	Wheels and Tires.ps
	
	
	

	Specialty Products.ps
	
	
	
	

	Options-Accessories.ps
	
	

	Rear Cover.ps
	




